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’ Test Summary

Test Item Section Result Test by
FCC part 15.203/15.247 (c)
Antenna requirement Pass /
RSS-Gen §6.8
FCC part 15.207

AC Power Line Conducted Emission Pass Qiao Li

RSS-Gen §8.8
FCC part 15.247 (b)(3)
Conducted Peak Output Power Pass Yvan Fan

RSS-247 §5.4.b

FCC part 15.247 (a)(2)

Channel Bandwidth & 99% OCB RSS-247 §5.2.a Pass Yvan Fan
RSS-Gen § 6.6
FCC part 15.247 (e)
Power Spectral Density Pass Yvan Fan

RSS-247 §5.2.b

FCC part 15.247(d)
Band Edge Pass Yvan Fan
RSS-247 §5.5

FCC part 15.205/15.209
Spurious Emission Pass Qiao Li
RSS-Gen §8.9 §8.10

Remark: Test according to ANSI C63.10:2013 and RSS-Gen

Pass: The EUT complies with the essential requirements in the standard.

Measurement Uncertainty

Test Item Uncertainty Criterion Measurement Uncertainty Notes

Occupied Channel Bandwidth 5% 10.55% (1)
RF output power, conducted +1.5dB 10.99dB (1)
Power Spectral Density, conducted +3dB +0.61dB (1)
Unwanted Emissions, conducted +3dB +0.64dB (1)
AC Power Line Conducted Emission +6dB +3.02 dB (1)
Radiated emissions Below 1GHz +6dB 14.30 dB (1)
Radiated emissions Above 1GHz +6dB +4.35 dB (1)
Note (1): The measurement uncertainty is for coverage factor of k=2 and a level of confidence of 95%.

Tel: +86 755 85259392 Email: etr800@etrtest.com
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!. General Information
3.1 General Description of EUT

Product Name:

InfinityPro Interactive Flat Panel

Model No.:

X Series, V Series, E Series

Test Model:

X Series

Difference of model(s)

All the models are the same circuit and RF module, except the
appearance color.

Hardware version:

N/A

Software version:

N/A

Sample(s) Status

Engineer sample

Channel numbers:

802.11b/802.11g /802.11n(HT20): 11
802.11n(HT40):7

Channel separation:

5MHz

Modulation technology:

802.11b: Direct Sequence Spread Spectrum (DSSS)
802.11g/802.11n(H20)/802.11n(HT40):

Orthogonal Frequency Division Multiplexing (OFDM)

Antenna Type:

External antenna

Antenna gain:

1.89dBi

Power supply:

AC 100-240V 50/60Hz

Tel: +86 755 85259392

Email: etr800@etrtest.com
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Operation Frequency each of channel

Channel Frequency Channel Frequency | Channel Frequency | Channel Frequency
1 2412MHz 4 2427MHz 7 2442MHz 10 2457MHz
2 2417MHz 5 2432MHz 8 2447MHz 11 2462MHz
3 2422MHz 6 2437MHz 9 2452MHz

Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the
middle frequency, and the highest frequency of channel were selected to perform the test, and the selected
channel see below:

Frequency (MHz)

Test channel
802.11b/802.11g/802.11n(HT20) 802.11n(HT40)
Lowest channel 2412MHz 2422MHz
Middle channel 2437MHz 2437MHz
Highest channel 2462MHz 2452MHz

Tel: +86 755 85259392 Email: etr800@etrtest.com
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QZ Test mode

Transmitting mode Keep the EUT in continuously transmitting mode

Remark: During the test, the dutycycle >98%, the test voltage was tuned from 85% to 115% of the
nominal rated supply voltage, and found that the worst case was under the nominal rated supply
condition. So the report just shows that condition’s data.

We have verified the construction and function in typical operation. All the test modes were carried out
with the EUT in transmitting operation, which was shown in this test report and defined as follows:

Pre-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.

Mode 802.11b 802.11¢g 802.11n(HT20) 802.11n(HT40)
Data rate 1Mbps 6Mbps 6.5Mbps 13Mbps
3.3 Description of Support Units
Equipment Model S/IN Manufacturer
/ / / /
/ / / /

3.4 Deviation from Standards

None.

3.5 Abnormalities from Standard Conditions

None.
3.6 Test Facility
Test laboratory: Shenzhen ETR Standard Technology Co., Ltd.
CNAS Registration Number:  L11864
A2LA Certificate Number: 6640.01

FCC Designation Number: CN1326
FCC Test Firm Registration: 183064

3.7 Test Location

All tests were performed at:

No.103, No.10, Phase |, Zone 3, Xinxing Industrial Park, Xinhe,

Laboratory location: Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Telephone: +86 755 85259392
Fax: +86 755 27219460
Additional Instructions
Test Software RFTestTool.apk
Power level setup Default
Tel: +86 755 85259392 Email: etr800@etrtest.com

No.103, No.10, Phase I, Zone 3, Xinxing Industrial Park, Xinhe, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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!. Test Instruments list
Item Equipment name Manufacturer Model Serial No. Calcijbartaetion Due date
1 EMI Test Rohde&schwarz ESPI7 100605 2022309 | 2023.3.08
Receiver
2 EMI Test Rohde&schwarz ESCI3 102696 2022.309 | 2023.3.08
Receiver
3 Broadband schwarabeck VULB9168 1064 2022311 | 2024.3.10
antenna
4 Horn antenna schwarabeck BBHA9120D 9120D-1145 2022.3.09 2023.3.08
5 amplifier EMtrace RPO1A 50117 2022300 | 2023.3.08
6 Artificial power schwarabeck NSLK8127 8127483 2022.3.09 | 2023.3.08
network
Artificial power ETS 3186/2NM 1132 2022309 | 2023.3.08
network
7 10dB HUBER+SUHNE 10dB / 2022.3.09 | 2023.3.08
attenuator R
8 amplifier Space-Dironics | = G 0 | 19113001 2022.3.09 | 2023.3.08
9 Spectrum analyzer KEYSIGHT N9O20A | MY55370280 2022309 | 2023.3.08
10 Power detector box | MWRFtest MW100-PSB | MW2010200YT | 2021.11.19 | 2022.11.18

Note: the calibration interval of the above test instruments is 12 or 24 months and the calibrations are traceable to
international system unit (Sl).

Software Name Manufacturer Model Version
RF test software MWRFtest MTS 8310 V2.0.0.0
Conducted test software EZ-EMC Farad Ver.EMC-CON 3A1.1
Radiated test software EZ-EMC Farad Ver.FA-03A2 RE

Tel: +86 755 85259392 Email: etr800@etrtest.com
No.103, No.10, Phase I, Zone 3, Xinxing Industrial Park, Xinhe, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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’ Test results and Measurement Data

5.1 Antenna requirement

Standard requirement: ‘ FCC Part15 C Section 15.203 /247(c) , RSS-Gen §6.8

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit
so that a broken antenna can be replaced by the user, but the use of a standard antenna jack or
electrical connector is prohibited.

15.247(c) (1)(i) requirement:
(i) Systems operating in the 2400-2483.5 MHz band that is used exclusively for fixed. Point-to-point
operations may employ transmitting antennas with directional gain greater than 6dBi provided the

maximum conducted output power of the intentional radiator is reduced by 1 dB for every 3 dB that the
directional gain of the antenna exceeds 6dBi.

EUT Antenna:

The antennas are External antenna, the best case gain of the antennas are 1.89dBi, reference to the appendix
Il for details

5.2 Conducted Emissions

Test Requirement: FCC Part15 C Section 15.207, RSS-Gen §8.8

Tel: +86 755 85259392 Email: etr800@etrtest.com
No.103, No.10, Phase I, Zone 3, Xinxing Industrial Park, Xinhe, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Test Method:

ANSI C63.10:2013

Test Frequency Range: 150KHz to 30MHz
Receiver setup: RBW=9KHz, VBW=30KHz, Sweep time=auto
Limit: Limit (dBuV)
Frequency range (MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
Test setup: Reference Plane

| LISN LISN
40cm 80cm
=X Filter |— AC power
Equipment E.UT
EMI
Receiver
Test table/Insulation plane

Remark:

ELUT Fquipment Under Test

LISN Line Impedence Stabilization Network
Test table height=0 8m

Test procedure:

1. The E.U.T and simulators are connected to the main power through a
line impedance stabilization network (L.I.S.N.). This provides a
500hm/50uH coupling impedance for the measuring equipment.

2. The peripheral devices are also connected to the main power through a
LISN that provides a 500hm/50uH coupling impedance with 500hm
termination. (Please refer to the block diagram of the test setup and
photographs).

3. Both sides of A.C. line are checked for maximum conducted
interference. In order to find the maximum emission, the relative
positions of equipment and all of the interface cables must be changed
according to ANSI C63.10:2013 on conducted measurement.

Test Instruments:

Refer to section 3.0 for details

Test mode: Refer to section 2.2 for details

Test environment: Temp.: 25.4 °C Humid.: 53% Press.: 1012mbar
Test voltage: AC 120V, 60Hz

Test results: Pass

Remark: Both high voltage and low voltage have been tested, and the report only shows the worst case data
with AC 120V/60Hz.

Tel: +86 755 85259392

Email: etr800@etrtest.com

No.103, No.10, Phase I, Zone 3, Xinxing Industrial Park, Xinhe, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Measurement data

Line:
80.0 dBuy
70
\\ FCCRart1h Classp AC Conduction[QP)
[H1] P
HCCPart15|ClagsB| Al Conduction[AYG)
50 ] —
11
A0 ﬁ'r\V'VAn'l'NU'{Ej 5 7 " .i(g
3 a0
30 r H?L oy J.J;AMHMM#L T T
T 'dlil |

uurﬂw'm 0

20 M'\ N % 1 ; ,L\J 'M Al ]'"l ?mw wfh peak
\\\‘A‘JE

TN I

10
-20
0.150 {MHz) 30.000
No. | ") | @By | @B | (aBu) | (cBuv) | (a8 | 2o
1 0.2760 31.16 12.38 43.54 6094 |-17.40| QP
2 0.2760 26.07 12.38 38.45 5094 |-12.49| AVG
3 0.5231 21.38 12.33 33.71 5600 |-2229| QP
4 0.5231 9.62 12.33 21.95 4600 |-24.05| AVG
5 1.1849 2407 1226 36.33 56.00 |-19.67| QF
6 1.1849 10.03 1226 2229 46.00 |-23.71| AVG
7 21478 2343 12.26 35.69 5600 |-20.31| QP
8 21478 11.84 12.26 2410 4600 |-21.90| AVG
9 5.5848 20.34 12.26 32.60 6000 |-2740| QP
10 5.5948 20.02 12.26 32.28 5000 |-17.72| AVG
11 10.5180 30.24 1226 4250 60.00 |-17.50 QF
12 10.5180 2496 1226 3r.22 5000 |-12.78| AVG

Tel: +86 755 85259392 Email: etr800@etrtest.com
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Neutral:

6 "'""".}I % FCCPart15(ClagsB|AG Conduction(AVEG)
g q
40 MJH : iﬂﬂlll.l TR
2 ﬂ 1 U|‘ W -/
30 ‘wv) \ ﬁ [ " W'Julm""'ﬁn N - n""“ﬁ““.\;m\
20 hr‘ R F[ T J.uh iyl 4 T’i"“rh,rﬁu
) A N .
0
10
-20
0.150 (MHz)
No. | e | By | @B | @By | @Bav) | @d) | o=

1 0.1859 40.71 12.44 53.15 6422 [(-11.07| QP

2 0.1859 17.41 12.44 2985 h422 |(-2437| AVG

3 0.2444 39.39 12.40 51.79 6195 |[-10.16| QP

4 0.2444 26.62 12.40 39.02 5195 |[-1293| AVG

5 0.3885 3933 12.35 5168 5810 | 642 | QP

6 0.3885 12.32 12.35 24 67 4810 |[-2343| AVG

7 0.6900 3349 12.30 4579 56.00 |(-1021| QP

8 0.6900 10.38 12.30 22 68 4600 (-23.32| AVG

9 1.2074 3154 12.26 43.80 5600 |(-1220| QP

10 1.2074 10.16 12.26 22 42 4600 |(-23.58| AVG

11 7.7685 24 35 12.26 36.61 6000 |-23.39| QP

12 7.7685 2238 12.26 364 5000 ([-15.36| AVG

Notes:

1.
2.

3.
4.

g0.0 dBu¥

70

FCCRart1p Cl

assB AC Conduction[QP)

peak

An initial pre-scan was performed on the line and neutral lines with peak detector.
Quasi-Peak and Average measurement were performed at the frequencies with maximized peak

emission.

Final Level =Receiver Read level + LISN Factor + Cable Loss
If the average limit is met when using a quasi-peak detector receiver, the EUT shall be deemed to meet

both limits and measurement with the average detector receiver is unnecessary.

30.000

Tel: +86 755 85259392

Email: etr800@etrtest.com
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5.3 Conducted Peak Output Power

Test Requirement : FCC Part15 C Section 15.247 (b)(3), RSS-247 §5.4.b
Test Method : KDB558074 D01 DTS Meas Guidance v050r02
Limit: 30dBm
Test setup: Power Meter
o Y o |
o Y o o |
o Y o o |
oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 3.0 for details
Test mode: Refer to section 2.2 for details
Test results: Pass
Tel: +86 755 85259392 Email: etr800@etrtest.com
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Measurement Data

Module A
Peak Output Power (dBm) _
Test CH Limit(dBm) Result
802.11b 802.11g 802.11n(HT20) | 802.11n(HT40)
Lowest 13.16 16.28 15.74 15.53
Middle 13.26 16.81 16.22 15.56 30.00 Pass
Highest 13.23 16.84 16.31 15.87
Module B
Peak Output Power (dBm) _
Test CH Limit(dBm) Result
802.11b 802.11g 802.11n(HT20) | 802.11n(HT40)
Lowest 11.36 14.84 14.85 15.08
Middle 11.99 15.14 15.03 15.13 30.00 Pass
Highest 11.93 15.20 15.35 15.37

Tel: +86 755 85259392

Email: etr800@etrtest.com

No.103, No.10, Phase I, Zone 3, Xinxing Industrial Park, Xinhe, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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5.4Channel Bandwidth & 99% Occupy Bandwidth

Test Requirement : FCC Part15 C Section 15.247 (a)(2), RSS-247 §5.2.a
Test Method : KDB558074 D01 DTS Meas Guidance v050r02
Limit: >500KHz
Test setup: Spectrum Analyzer

s

A= OO
Y o |
= === E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 3.0 for details
Test mode: Refer to section 2.2 for details
Test results: Pass
Tel: +86 755 85259392 Email: etr800@etrtest.com
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Measurement Data

Module A
Channel Bandwidth (MHz)
Test CH Limit(KHz) Result
802.11b 802.11g 802.11n(HT20) | 802.11n(HT40)
Lowest 10.07 16.06 17.55 35.68
Middle 9.563 16.29 17.28 35.68 >500 Pass
Highest 9.557 16.35 17.17 35.05
99% Occupy Bandwidth (MHz)
Test CH Result
802.11b 802.11g 802.11n(HT20) | 802.11n(HT40)
Lowest 14.740 16.522 17.711 36.227
Middle 14.684 16.500 17.708 36.161 Pass
Highest 14.677 16.537 17.712 36.195
Module B
Channel Bandwidth (MHz)
Test CH Limit(KHz) Result
802.11b 802.11g 802.11n(HT20) | 802.11n(HT40)
Lowest 9.045 16.32 17.55 35.97
Middle 9.031 15.69 17.56 35.73 >500 Pass
Highest 8.526 16.32 17.30 35.74
99% Occupy Bandwidth (MHz)
Test CH Result
802.11b 802.11g 802.11n(HT20) | 802.11n(HT40)
Lowest 14.699 16.523 17.703 36.250
Middle 14.615 16.505 17.677 36.150 Pass
Highest 14.694 16.532 17.706 36.184

Tel: +86 755 85259392

Email: etr800@etrtest.com
No.103, No.10, Phase I, Zone 3, Xinxing Industrial Park, Xinhe, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Test plot as follows:
Module A

802.11b

Lowest channel

802.11b

Middle channel

Canter Frag: 2412000000 OHe

Canter Freg: 2837000000 Gtz

e Trig: FroeRun AvglHeld: 100100 e Trig: FroeRun AvglHeld: 100100
i Gt ow wAren: 30 4B Radi Device: BTS i Gt ow Az 20 48 Racio Device: BTS
Ref Offset 2.94 &8 Ref Offs#t 293 4B ——
0 dfia Ref 22.94 dBm 10 i Ref 22.93 dBm
s s
I !
! ¢ Il ¢
|
| |
| 1
| t
Center 2412 GHz ‘Center 2437 GHz Span 30 MHz|
[#Res BW 100 kHz WVBW 300 kHz [#Res BW 100 kHz WVBW 300 kHz Sweep 133 ms
Occuplied Bandwidth Total Power 17.5 dBm Occuplied Bandwidth Total Power 17.9 dBm
14.740 MHz 14.684 MHz
Transmit Freq Error -86.691 kHz % of OBW Power 99.00 % Transmit Freq Error T7.226 kHz % of OBW Power 99.00 %
% dB Bandwidth 10.07 MHz xdB -6.00 dB % dB Bandwidth 9.563 MHz xdB -6.00 dB
802.11b Highest channel Lowest channel
- ; 2 1 a3usmmsap
Canter Frag: 2. OHe Canter Freq: 2412000000 OHs Racks S Mone
e Trig: FroeRun AvglHeld: 100100 e Trig: FroeRun AvglHeld: 100100
i Gt ow wAren: 30 4B Raci Device: BTS i Gt ow Az 20 48 Racio Device: BTS
Ref OMtset 2.9 0B —— . Ref Offset 2.94 0B e 54
0 af Ref 22.90 dBm 0 af Ref 22.94 dBm
s s
| | L,
! L ! R ]
|
| |
[ |
‘Center 2462 GHI Span 30 MHz| Center 2412 GHx Span 30 MHz|
[#Res BW 100 kHz WVBW 300 kHz Sweep 133 ms [#Res BW 100 kHz WVBW 300 kHz Sweep 133 ms
Occuplied Bandwidth Total Power 17.9 dBm Occuplied Bandwidth Total Power 16.9 dBm
14.677 MHz 16.522 MHz
Transmit Freq Error 96.709 kHz % of OBW Power 99.00 % Transmit Freq Error -25.285 kHz % of OBW Power 99.00 %
% dB Bandwidth 8.557 MHz xdB -6.00 dB % dB Bandwidth 16.06 MHz xdB -6.00 dB

Middle channel

Highest channel

Canter Freg: 237000000 OHe

Fadio St None

Canter Frog: 2. oHz
AvglHeld: 100400

Fadio Stk None

wwn Trig: Fresfiun AugiHeld: 106100 wwn Trig: FresFiun
- il ow #Aen: 10 dB Ractc Device BTS - it ow wAmen: 30 4B Racic Device: BTS
Ref Offget 293 0B M ' 25163 Ref Offset 29 dB Mhrd R701S
Ref 22.93 dBm Ref 22.90 dBm
| |
i 4
1 ¢ ! »
| | | \
| l | |
| | |
: | i
| ‘ | |
LI I L.l L
‘Center 2. GHz Sp: Center 2.4
[#Res BW 100 kHz WVBW 300 kHz Sweep 133 ms [#Res BW 100 kHz WVBW 300 kHz Sweep 3.333 ms
Occupled Bandwidth Total Power 17.5 dBm Occupled Bandwidth Total Power 17.4 dBm
16.500 MHz 16.537 MHz
Transmit Freq Error 15.456 kHz % of OBW Power 99.00 % Transmit Freq Error 22.393 kHz % of OBW Power 99.00 %
% dB Bandwidth 16.29 MHz xdB -6.00 dB % dB Bandwidth 16.35 MHz xdB -6.00 dB
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802.11n20

Lowest channel

802.1120

Middle channel

Fadio St one

: Canter Frog f..limﬂ.a« . Canter Frog f..l!’.‘mﬂ‘a«
e Trig: Frea Run AvglHeld: 1001100 e Trig: Frea Run AvglHeld: 1001100
A Cointom Azen: 30 48 Racio Device: BTS A Cointom Az 30 48
Ref OMeet 294 9B —— s - RfOMeet293 9B -
Ref 22.94 dBm Ref 22.93 dBm
| W @ J L)
| |}
|
|
[Center 2412 GHz Sp: | Center
[#Res BW 100 kHz WVBW 300 kHz Sweep 133 ms [#Res BW 100 kHz WVBW 300 kHz Sweep 133 ms
Occuplied Bandwidth Total Power 16.4 dBm Occuplied Bandwidth Total Power 16.9 dBm
17.711 MHz 17.708 MHz
Transmit Freq Error -24.654 kHz % of OBW Power 99.00 % Transmit Freq Error 12.250 kHz % of OBW Power 99.00 %
% dB Bandwidth 17.55 MHz xdB -6.00 dB % dB Bandwidth 17.28 MHz xdB -6.00 dB
802.11n20 Highest channel 802.11n40 Lowest channel
" Canter Freq: 2. aHe e " Canser Freq: 2423005000 OH: T Sk W
e Trig: Frea fun AvglHeld: 1001100 s Trig: Frea Run AvglHeld: 1001100
A Cointom Azen: 30 48 Racio Device: BTS A Cointom Az 30 48 Raci Devics: BTS
RefOMset 29 8B — . Rf Ofeet 295 9B )
10 dBid Ref 22.90 dBm Ref 22.95 dBm
...If i
| | :
Ky r
| c 0 b
| i ! |
| ! ' I
|
|
i |
| | i
[Center 2462 GHz Span 30 MHz| [Center 2422 GHz Span 60 MHz|
[#Res BW 100 kHz WVBW 300 kHz Sweep 133 ms [#Res BW 100 kHz WVBW 300 kHz Sweep 6ms
Occuplied Bandwidth Total Power 16.9 dBm Occuplied Bandwidth Total Power 16.4 dBm
17.712 MHz 36.227 MHz
Transmit Freq Error 18.584 kHz % of OBW Power 99.00 % Transmit Freq Error 37.806 kHz % of OBW Power 99.00 %
% dB Bandwidth 17.17 MHz xdB -6.00 dB % dB Bandwidth 35.68 MHz xdB -6.00 dB
802.11n40 Middle channel 802.11n40 Highest channel
" Conter Freq: 2437005000 GHs Rads $1a - " Coneer Freg 2 ors T B Mo
e Trig: Frea Run AvglHeld: 1001100 s Trig: Frea Run AvglHeld: 1001100
A Cointom Azen: 30 48 Racio Device: BTS A Cointom Az 30 48 Racio Dwvice: BTS
Rf OMeet293 9B —— Ref Oeet 292 9B —— FAe
10 dBid Ref 22.93 dBm 10 dBid Ref 22.92 dBm
...If | -..If |
| | | I
| | I
I - ¢ i & y
| |
| |
|} 1
I ! I
[Center 2437 GHz Span 60 MHz| [Center 2452 GHz Span 60 MHz|
[#Res BW 100 kHz WVBW 300 kHz Sweep 6ms) [#Res BW 100 kHz WVBW 300 kHz Sweep 6ms
Occuplied Bandwidth Total Power 16.4 dBm Occuplied Bandwidth Total Power 16.T dBm
36.161 MHz 36.195 MHz
Transmit Freq Error 54.788 kHz % of OBW Power 99.00 % Transmit Freq Error 30.321 kHz % of OBW Power 99.00 %
% dB Bandwidth 35.68 MHz xdB -6.00 dB % dB Bandwidth 35.05 MHz xdB -6.00 dB
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Module B

802.11b

Lowest channel

802.11b

Middle channel

" Canter Freq: 2.413000000 Oz " Canser Freq: 2437005000 OH: T St
e TrgF AvglHold: 1001100 . TrigF AvglHold: 1001100
A Cointom e 30 6B Racio Device: BTS i
Ref Offpet 294 dB W 2 ._: Ref Offpet 293 dB
Ref 22.94 dBm 10 dBid Ref 22.93 dBm
Loa[ T
| !
| I
L] II ( ¢ |
|
|
[Center 2412 GHz Span 30 MHz| [Center 2437 GHz Span 30 MHz|
[#Res BW 100 kHz WVBW 300 kHz Sweep 133 ms [#Res BW 100 kHz WVBW 300 kHz Sweep 133 ms
Occuplied Bandwidth Total Power 16.1 dBm Occuplied Bandwidth Total Power 16.T dBm
14.699 MHz 14.615 MHz
Transmit Freq Error -60.779 kHz % of OBW Power 99.00 % Transmit Freq Error 93.901 kHz % of OBW Power 99.00 %
% dB Bandwidth 9.045 MHz xdB -6.00 dB % dB Bandwidth 9.031 MHz xdB -6.00 dB
802.11b Highest channel 802.11¢g Lowest channel
o ; = - T
Canter Freg. 2. G Canter Freq, 2412000000 GH: Fadio St Hone
v Trig: FreaFiun AvglHold: 1001100 . TrigF AvglHold: 1001100
A Cointom e 30 6B i
RefOMset29 5B " Ref Ofset 2.94 6B W
10 dBid Ref 22.90 dBm 10 dBid Ref 22.94 dBm_
| I | |
| | r ¢ | Q
| | |
| | |
| |
[Center 2462 GHz Span 30 MHz| [Center 2412 GHz Span 30 MHz|
[#Res BW 100 kHz WVBW 300 kHz Sweep 133 ms [#Res BW 100 kHz WVBW 300 kHz Sweep 133 ms
Occupled Bandwidth Total Power 16.6 dBm Occupled Bandwidth Total Power 15.6 dBm
14.694 MHz 16.523 MHz
Transmit Freq Error 98.537 kHz % of OBW Power 99.00 % Transmit Freq Error -23.642 kHz % of OBW Power 99.00 %
% dB Bandwidth B.526 MHz xdB -6.00 dB % dB Bandwidth 16.32 MHz xdB -6.00 dB
802.11¢g Middle channel 802.11¢g Highest channel
" Conter Freq: 2437005000 GHs "~ Coneer Freg 2 ors T S o
e TrgF AvglHold: 1001100 we. Trig: Frea fun AvglHold: 1001100
i Gt ow wAren: 30 4B A Cointom e 30 6B Racio Dwvice: BTS
Ref Offpet 293 dB W Ref Offset 29 0B Mir3d 47 s
10 dBid Ref 22.93 dBm_ 10 dBid Ref 22.90 dBm_
| |
i () | i
I | | 1
| | |
| |
| |
| | |
| | I
[Center 2437 GHz Span 30 MHz| [Center 2462 GHz Span 30 MHz|
[#Res BW 100 kHz WVBW 300 kHz Sweep 133 ms [#Res BW 100 kHz WVBW 300 kHz Sweep 133 ms
Occuplied Bandwidth Total Power 16.1 dBm Occuplied Bandwidth Total Power 16.1 dBm
16.505 MHz 16.532 MHz
Transmit Freq Error 10.159 kHz % of OBW Power 99.00 % Transmit Freq Error 16.894 kHz % of OBW Power 99.00 %
% dB Bandwidth 15.69 MHz xdB -6.00 dB % dB Bandwidth 16.32 MHz xdB -6.00 dB
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802.11n20

Lowest channel |

802.1120

| Middle channel

s St Mone

Canter Frog: 2437

EEH

. Canter Fi ?..nmma‘a« m« Racio Sid None
- m;.;m";m AvglHeld: 1001100 ERRGTIS TN L . Trig: Fres fun AvglHeld: 1001100 i
A Cointom Azen: 30 48 Racio Device: BTS S Cainckow Az 30 48 Raci Devics: BTS
Ref OMeet 294 9B ’ RfOMeet293 9B —— S
Ref 22.94 dBm Ref 22.93 dBm -8
| |
i‘ . | !' 4
| | }
i |
| |
1 | |
| [ |
| | |
L.l I il B | : L
[Center 2412 GHz Sp: | Center
[#Res BW 100 kHz WVBW 300 kHz Sweep 133 ms [#Res BW 100 kHz WVBW 300 kHz Sweep 133 ms
Occuplied Bandwidth Total Power 15.6 dBm Occuplied Bandwidth Total Power 16.0 dBm
17.703 MHz 17.677 MHz
Transmit Freq Error -23.573 kHz % of OBW Power 99.00 % Transmit Freq Error 22.090 kHz % of OBW Power 99.00 %
% dB Bandwidth 17.55 MHz xdB -6.00 dB % dB Bandwidth 17.56 MHz xdB -6.00 dB
802.11n20 Highest channel 802.11n40 Lowest channel
" Canter Freq: 2. aHe e " Canser Freq: 2423005000 OH:
e Trig: Frea fun AvglHeld: 1001100 s Trig: Frea Run AvglHeld: 1001100
A Cointom Azen: 30 48 Racio Device: BTS S Cainckow Az 30 48
RefOMset 29 8B —— s Rf Ofeet 295 9B
10 dBid Ref 22.90 dBm Ref 22.95 dBm
saf I T |
| | X |
| 1y & §
! ¥ i -- y
: ! l
| | ‘
|
[Center 2462 GHz Span 30 MHz| [Center 2422 GHz Span 60 MHz|
[#Res BW 100 kHz WVBW 300 kHz Sweep 133 ms [#Res BW 100 kHz WVBW 300 kHz Sweep 6ms)
Occuplied Bandwidth Total Power 16.1 dBm Occuplied Bandwidth Total Power 15.9 dBm
17.706 MHz 36.250 MHz
Transmit Freq Error 16.122 kHz % of OBW Power 99.00 % Transmit Freq Error 35.018 kHz % of OBW Power 99.00 %
% dB Bandwidth 17.30 MHz xdB -6.00 dB % dB Bandwidth 35.97 MHz xdB -6.00 dB
802.11n40 Middle channel 802.11n40 Highest channel
" Conter Freq: 2437005000 GHs Tt Mo " Coneer Freg 2 ors T vt o
e Trig: Frea Run AvglHeld: 1001100 s Trig: Frea Run AvglHeld: 1001100
A Cointom Azen: 30 48 Racio Device: BTS S Cainckow Az 30 48 Raci Devics: BTS
Rf OMeet293 9B —— Ref Oeet 292 9B S
10 dBid Ref 22.93 dBm 10 dBid Ref 22.92 dBm
...If | | -..If |
| | | | |
| | F
' - 4 :’ '
| | | |
| |
| |
[Center 2437 GHz Span 60 MHz| [Center 2452 GHz Span 60 MHz|
[#Res BW 100 kHz WVBW 300 kHz Sweep 6ms) [#Res BW 100 kHz WVBW 300 kHz Sweep 6ms)
Occuplied Bandwidth Total Power 16.0 dBm Occuplied Bandwidth Total Power 16.4 dBm
36.150 MHz 36.184 MHz
Transmit Freq Error 65.671 kHz % of OBW Power 99.00 % Transmit Freq Error 30.347 kHz % of OBW Power 99.00 %
% dB Bandwidth 35.73 MHz xdB -6.00 dB % dB Bandwidth 35.74 MHz xdB -6.00 dB
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5.5 Power Spectral Density

Test Requirement:

FCC Part15 C Section 15.247 (e), RSS-247 §5.2.b

Test Method:

KDB558074 D01 DTS Meas Guidance v050r02

Limit: 8dBm/3kHz
Test setup: Spectrum Analyzer
o
A OO0
o
= oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 3.0 for details

Test mode:

Refer to section 2.2 for details

Test results:

Pass

Measurement Data

Module A
Power Spectral Density (dBm/3kHz) Limit
Test CH Result
802.11b 802.11g | 802.11n(HT20) | 802.11n(HT40) | (dBm/3kHz)
Lowest -10.527 -14.470 -13.798 -18.238
Middle -11.133 -14.110 -14.050 -17.832 8.00 Pass
Highest -10.249 -13.606 -12.513 -17.350
Module B
Power Spectral Density (dBm/3kHz) Limit
Test CH Result
802.11b 802.11g | 802.11n(HT20) | 802.11n(HT40) | (dBm/3kHz)
Lowest -12.388 -15.026 -15.718 -17.389
Middle -11.886 -15.382 -14.564 -18.244 8.00 Pass
Highest -11.667 -15.487 -15.254 -18.082
Tel: +86 755 85259392 Email: etr800@etrtest.com
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Test plot as follows:
Module A

802.11b

Lowest channel

802.11b

Middle channel

Avg Type: Log-Par
020

g Type:
AvgiHeld: 1040

. Trig: FreeFiun AvgHoid. Trig: Fres Run
wAmen: 30 0B wAmer: 30 6B
Ref Offyet 294 dB Raf Offget 293 aB
Ref 20.00 dBm Ref 20.00 dBm
) . ¢
(Center 241200 GHz Span 30.00 MHz Cell‘ter 243700 GHz 30.00 MHz|
N_es BW 3.0 kHz #VBW 10 kHz Sweep 11635 (1001 pts) 'GR_ES BW 3.0 kHz FVBW 10 kHz Sweep 3.163 s (1001 pis)
802.11b Highest channel 802.11¢g Lowest channel
Avg Typs: Log-Pur 1 g TYO
. Trig: FreeFiun AvgMeid: 2020 e e ~ae TP Frew Run AvgiHold: 2020
wAmen: 30 0B 1FGain om wAnee: 30 48
Ref Offyet 2.9 dB Raf Offget 294 B
Ref 20.00 dBm Ref 20.00 dBm
¢ | "
(Center 246200 GHz Span 30.00 MHz Cell‘ter 241200 GHz Span 30.00 MHz|
N_es BW 3.0 kHz #VBW 10 kHz Sweep 11635 (1001 pts) 'GR_ES BW 3.0 kHz FVBW 10 kHz Sweep 3.163 s (1001 pis)
802.11g Middle channel 802.11g Highest channel
Avg Typa: Log-Par g Type:
. Trig: FreeFiun AvgHedd: 1010 Trig: Fres Riun AvgiHold: 1010
wAmen: 30 0B wAmer: 30 6B
Ref Offyet 293 dB. Ref Offget 29 &6
Ref 20.00 dBm Ref 20.00 dBm
L] | ¢
[Center 243700 GHz Span 30.00 MHz Cell‘ter 246200 GHz Span 30.00 MHz|
N_es BW 3.0 kHz #VBW 10 kHz Sweep 11635 (1001 pts) 'GR_ES BW 3.0 kHz FVBW 10 kHz Sweep 3.163 s (1001 pis)
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802.11n20

Lowest channel

802.11n20

Middle channel

Iv\i"w-l-n

A
T s THg: Freafiun AvgiHeld: 118
[ WA 30 4B
Rof Offyet 294 dB
Rel 20.00 dBm
[Center 241200 GHz Bpan 30.00 MHz
[#Res BW 3.0 kHz SVBW 10 kHz Sweep 3,163 5 (1001 pls)|

Avg Type:
. Trig: FresRun Avgield: 1210
Az 30 4B
Ref Offyet 293 dB
Ref 20.00 dBm

Center 243700 GHz

[#Res BW 3.0 kHz FVBW 10 kHz

Span 30.00 MHz,
Sweep 3.163 s (1001 pis)

802.11n20

Highest channel

802.11n40

Lowest channel

. Trig: FresRun

g Typs: Log
AvgHedd: 1010

. Trig: FresRun

Avg Type: Log
Avgield: 1210

wAmen: 30 0B wAmen: 30 0B
Ref Offyet 2.9 dB Ref Offyet 296 dB
Ref 20.00 dBm Ref 20.00 dBm
¢
(Center 246200 GHz Span 30.00 MHz (Center 242200 GHz Span £0.00 MHz|
|#Res BW 3.0 kHz #VBW 10 kHz Sweep 3.163 s (1001 pts)| |#Res BW 3.0 kHz #VBW 10 kHz Sweep 6.326 s (1001 pis)
802.11n40 Middle channel ‘ 802.11n40 Highest channel
wg Type: Lag Avg Typa: Log-Par
. Trig: FreeFiun AvgHedd: 1010 P Tawt e TP Freeflun AvgHedd: 1010
wAmen: 30 0B [ wAmen: 30 0B
Ref Offyet 293 dB. Ref Offyet 292 dB
Ref 20.00 dBm Ref 20.00 dBm
¢ ¢
[Center 243700 GHz Span $0.00 MHz [Center 245200 GHz Span £0.00 MHz|
|#Res BW 3.0 kHz #VBW 10 kHz Sweep 6.326 s (1001 pts)| |#Res BW 3.0 kHz #VBW 10 kHz Sweep 6.326 s (1001 pis)
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Module B

802.11b

Lowest channel

802.11b

Middle channel

A Typa: Log-Par g Type:
. Trig: FreeFiun AvgMeid: 2020 v Trig: Fres Run AvgiHold: 1010
wAmen: 30 0B wAmer: 30 6B
Ref Offyet 294 dB Raf Offget 293 aB
Ref 20.00 dBm Ref 20.00 dBm
¢ : ¢
(Center 241200 GHz Span 30.00 MHz Cell‘ter 243700 GHz 30.00 MHz|
|#Res BW 3.0 kHz #VBW 10 kHz Sweep 3.163 s (1001 pts)| |#Res BW 3.0 kHz FVBW 10 kHz Sweep 3.163 s (1001 pis)
802.11b Highest channel 802.11g Lowest channel
Avg Typs: Log-Pur g TYO
. Trig: FreeFiun AvgMeid: 2020 v Trig: Fres Run AvgiHold: 2020
wAmen: 30 0B wAmer: 30 6B
Ref Offyet 2.9 dB Raf Offget 294 B
Ref 20.00 dBm Ref 20.00 dBm
¢ | ?
(Center 246200 GHz Span 30.00 MHz Cell‘ter 241200 GHz 30.00 MHz|
|#Res BW 3.0 kHz #VBW 10 kHz Sweep 3.163 s (1001 pts)| |#Res BW 3.0 kHz FVBW 10 kHz Sweep 3.163 s (1001 pis)
Middle channel 802.11g Highest channel
Avg Typs: Log-Pur g Type: L
. Trig: FreeFiun AvgHedd: 1010 v Trig: Fres Run AvgiHold: 1010
wAmen: 30 0B wAmer: 30 6B
Ref Offyet 293 dB. Ref Offget 29 &6
Ref 20.00 dBm Ref 20.00 dBm
" i
[Center 243700 GHz Span 30.00 MHz Cell‘ter 246200 GHz 30.00 MHz|
|#Res BW 3.0 kHz #VBW 10 kHz Sweep 3.163 s (1001 pts)| |#Res BW 3.0 kHz FVBW 10 kHz Sweep 3.163 s (1001 pis)
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802.11n20

Lowest channel

802.11n20

Middle channel

A Typa: Avg Typa:
. Trig: FreeFiun AvgHedd: 1010 v Trig: FreeFiun AvgHedd: 1010
wAmen: 30 0B wAmen: 30 0B
Ref Offyet 294 dB Ref Offyet 293 dB
Ref 20.00 dBm Ref 20.00 dBm
0 L]
(Center 241200 GHz Span 30.00 MHz [Center 243700 GHz Span 30.00 MHz
N_es BW 3.0 kHz #VBW 10 kHz Sweep 11635 (1001 pts)) N_es BW 3.0 kHz #VBW 10 kHz Sweep 11635 (1001 pts))
802.11n20 Highest channel 802.11n40 Lowest channel
wg Type: Lag 'yPe: Log-Far
. Trig: FreeFiun AvgHedd: 1010 v Trig: FreeFiun AvgHedd: 1010
wAmen: 30 0B wAmen: 30 0B
Ref Offyet 2.9 dB Ref Offyet 296 dB
Ref 20.00 dBm Ref 20.00 dBm
\ o
(Center 246200 GHz Span 30.00 MHz (Center 242200 GHz Span £0.00 MHz|
N_es BW 3.0 kHz #VBW 10 kHz Sweep 11635 (1001 pts) N_es BW 3.0 kHz #VBW 10 kHz Sweep 63265 (1001 pts))
802.11n40 Middle channel ‘ 802.11n40 Highest channel
wg Type: Lag 'yPe: Log-Far
. Trig: FreeFiun AvgHedd: 1010 P Tawt e TP Freeflun AvgHedd: 1010
wAmen: 30 0B [ wAmen: 30 0B
Ref Offyet 293 dB. Ref Offyet 292 dB
Ref 20.00 dBm Ref 20.00 dBm
¢ ¢
[Center 243700 GHz Span $0.00 MHz [Center 245200 GHz Span £0.00 MHz|
N_es BW 3.0 kHz #VBW 10 kHz Sweep 63265 (1001 pts) N_es BW 3.0 kHz #VBW 10 kHz Sweep 63265 (1001 pts))
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5.6 Band edges

Conducted Emission Method

Test Requirement:

FCC Part15 C Section 15.247 (d), RSS-247 §5.2.b

Test Method:

KDB558074 D01 DTS Meas Guidance v050r02

Limit: In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement.

Test setup: Spectrum Analyzer

s o |
/'\\ o Y s o
s o |
i oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 3.0 for details

Test mode: Refer to section 2.2 for details
Test results: Pass
Tel: +86 755 85259392 Email: etr800@etrtest.com
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Test plot as follows:

Module A

Test mode:

Avg Type: Log-Pae

Avg Type: Log-Pae

[l [] 24

L f 2.400 0 GHz 56438 dBm
N 1 2.390 0 GHz -57.24% dBen
N t 2.387 0 GHz 47541 dBm

- Trig: Fres Run Avgield: 100100 . Trig: FresRun Avgield: 100100
[ WAz 30 4B WAz 30 4B
Feef Offaet 254 4B Fief Offaet 2.9 B
Ref 20,00 dBm Ref 20,00 dBm
A
[ Start 2.32700 GHz Stop 242700 GHz| [ Start 2.44700 GHz Stop 2.54700 GHz|
[#Res BW 100 kHz #FVBW 300 kHz Sweep 9.600 ms (1001 pts) [#Res BW 100 kHz #FVBW 300 kHz Sweep 9.600 ms (1001 pts)

L] (] 2

2N 1 2483 6 GH;

3N 1 25000 GHz 56427 dBm
: ] [ 24838 GHz 48777 dBm
L]

T

1]

El

i

1

Lowest channel

Highest channel

(] 24
2N 1 2400 0 GHz 30,904 dBm
3N 1 23900 GHz 52334 dBm
: ] [ 22899 GHz 51,880 dBm
L]
T
1]
El
i
1

Avg Type: Log-Pae Avg Type: Log-Pae
- Trig: Fres Run Avgield: 100100 . Trig: FresRun Avgield: 100100
WAz 30 4B WAz 30 4B
Feef Offaet 254 4B Fief Offaet 2.9 B
Ref 20,00 dBm Ref 20,00 dBm
7 &
[ Start 2.32700 GHz Stop 242700 GHz| [ Start 2.44700 GHz Stop 2.54700 GHz|
[#Res BW 100 kHz #FVBW 300 kHz Sweep 9.600 ms (1001 pts) [#Res BW 100 kHz #FVBW 300 kHz Sweep 9.600 ms (1001 pts)

L] (] 2
2N 1 24836 GHz £4.702 dBm
3N 1 25000 GHz 55873 dBm
: ] [ 24842 GHz 51206 dBm
L]
T
1]
El
0
1"

Highest channel

Test mode:

802.11n20

=
?
g2
2
|l
El i

Y T
Y T

Avg Type: Log-Pae Avg Type: Log-Pae
- Trig: Fres Run Avgield: 100100 . Trig: FresRun Avgield: 100100
[ WAz 30 4B WAz 30 4B
Feef Offaet 254 4B Fief Offaet 2.9 B
Ref 20,00 dBm Ref 20,00 dBm
W

[ Start 2.32700 GHz Stop 242700 GHz| [ Start 2.44700 GHz Stop 2.54700 GHz|
[#Res BW 100 kHz #FVBW 300 kHz Sweep 9.600 ms (1001 pts) [#Res BW 100 kHz #FVBW 300 kHz Sweep 9.600 ms (1001 pts)

2 []

2483 6 GHz 44571 dBm
25000 GHz 083 dBm
2484 1GHz £1.453 dBm

Lowest channel

Highest channel
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Test mode: 802.11n40

Avg Type: Log-Pae
T G Tew ~we TP FreeRun Avgield: 100100
[ WAz 30 4B

Avg Type: Log-Pae
- Trig: Fres Run Avgield: 100100
WAz 30 4B

Ref Offast 295 4B : 4 - Ref Offast 292 4B

Ref 20.00 dBm -3.340 dE o cEic Ref 20.00 dBm
[ Start 2.35200 GHz Stop 2.45200 GHz| (Start 2.42200 GHz Stop 2.52200 GHz
[#Res BW 100 kHz #VBW 300 kHz Sweep 5.600 ms (1001 pts)| [#Res BW 100 kHz #VBW 300 kHz Sweep 5.600 ms (1001 pts)

| S IS A LW 5.1 5.1V S | 0 S S S A S5 T 51 51V S
'm-mm_— 'm-mm_—
2N 1 2.400 0 GHz 36 284 dBm 2N 1 2483 6 GHz 41 dBm

N Hmicn 32707 dem N Timech:  Sianamm

! !

13 13

." ."

Lowest channel Highest channel
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Module B

Test mode:

802.11b

- Trig: Fres Run
WAz 30 4B

Avg Type: Log
Avgield: 100100

P

Avg Type: Log-Pae
Avgield: 100100

. Trig: FresRun
WAz 30 4B

Reef Offyat 254 dB
Ref 20.00 dBm

[Start 2.32700 GHz
[#Res BW 100 kHz

Y T

Stop 242700 GHz|
Sweep 9,600 ms (1001 pis)

Ref Offsat 29 dB.
Ref 20.00 dBm

]

[Start 2.44700 GHz
[#Res BW 100 kHz

Stop 2.54700 GHz|
Sweep 9,600 ms (1001 pts)

(] 2 0GH;
2N 1 2483 6 GH; 54048 dBm
3N 1 25000 GHz -57.080 dBem
: ] [ 24836 GHz 50324 dBm
L]
T
1]
El
0
1"

Highest channel

Test mode:

802.11g

- Trig: Fres Run
WAz 30 4B

Avg Type: Log
Avgield: 100100

P

Avg Type: Log-Pae
Avgield: 100100

. Trig: FresRun
WAz 30 4B

Reef Offyat 254 dB
Ref 20.00 dBm

[Start 2.32700 GHz
[#Res BW 100 kHz

Y T
zzzz

FVBW 300 kHz

A3 dBm
55510 dBem
54832 dBm

Stop 242700 GHz|
Sweep 9,600 ms (1001 pis)

E BGHz 0818 dBm
133 dBs

Ref Offsat 29 dB.
Ref 20.00 dBm

L

[ Start 2.44700 GHz Stop 2.54700 GHz
[#Res BW 100 kHz #VBW 300 kHz Sweep 5.600 ms (1001 pts)

E 484 § GHz -1.034 dBm

L] (] 2 []
2N 1 2483 6 GHz 44773 dBm
3N 1 25000 GHz 56 595 dBem
: ] [ 2452 5 GHz 54427 dBm
L]
T
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0
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Test mode:

Avg Typs: Log-Par
T MO Fawt ~ee  Trg FreeRun AvgHold: 180100

[ WAren: 3 dB

T Fawt e 17 FreeRun
[ WAren: 3 dB

802.11n20

Avg Type: Log
Avgield: 100100

P

Reef Offyat 254 dB
Ref 20.00 dBm

Ref Offsat 29 dB.
Ref 20.00 dBm

L ¢

[Start 2.32700 GHz
[#Res BW 100 kHz

Stop 242700 GHz|
Sweep 9,600 ms (1001 pis)

[Start 2.44700 GHz
[#Res BW 100 kHz

Stop 2.54700 GHz

FVEW 300 kHz Sweep 9.600 ms (1001 pts)|

(] 24 0818 dBm (] 2 []
2N 1 2400 0 GHz 31,357 dBm 2N 1 2483 6 GHz 45189 dBm
3N 1 23900 GHz £3578 dBem 3N 1 25000 GHz 56 655 dBm
: ] [ 2283 5 GHz 52164 dBm : ] [ 2.485 1 GHz 54362 dBm
L] L]
T T
1] 1]
El El
0 0
1" 1"

Lowest channel
Test mode:

Highest channel
802.11n40

Avg Type: Log-Pae
Avgield: 100100

Avg Typs: Log-Par
T Pl Fawt e 17 FreeRun Avgold: 1001100

[ WAren: 3 dB

T Fawt e 17 FreeRun
[ WAren: 3 dB

Ref Offyat 295 dB
Ref 20.00 dBm

Ref Offaat 292 dB
Ref 20.00 dBm

[Start 2.35200 GHz
[#Res BW 100 kHz

Stop 2.45200 GHz|
Sweep 9.600 ms (1001 pts)

[ Start 2.42200 GHz
[#Res BW 100 kHz

Stop 2.52200 GHz,
Sweep 9.600 ms (1001 pts)

(] 2433 (] 2
2N 1 2400 0 GHz 36 8%% dBm 2N 1 24836 GHz 52050 dBm
3N 1 2390 0 GHz 53093 dBem 3N 1 25000 GHz 56 165 dBem
: ] [ 23805 GHz 43,068 dBm : ] [ 24845 GHz 48071 dBm
L] L]
T T
1] 1]
El El
0 0
1" 1"

Lowest channel Highest channel
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Radiated Emission Method

Test Requirement:

FCC Part15 C Section 15.209 and 15.205, RSS-Gen §8.9 §8.10

Test Method:

ANSI C63.10: 2013

Test Frequency Range:

All of the restrict bands were tested, only the worst band’s (2310MHz to
2500MHz) data was showed.

Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Value
Above 1GHz Peak 1MHz 3MHz Peak
Average 1MHz 3MHz Average
Limit: Frequency Limit (dBuV/m @3m) Value
54.00 Average
Above 1GHz 72.00 Peak
Test setup:

Tum Tablev - g2

= | Receiver: H Preamplifier -I"f

Test Procedure:

1. The EUT was placed on the top of a rotating table 1.5 meters above
the ground at a 3 meter camber. The table was rotated 360 degrees to
determine the position of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from 0 degrees to 360 degrees to find
the maximum reading.

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than
the limit specified, then testing could be stopped and the peak values
of the EUT would be reported. Otherwise the emissions that did not
have 10dB margin would be re-tested one by one using peak, quasi-
peak or average method as specified and then reported in a data
sheet.

7. The radiation measurements are performed in X, Y, Z axis positioning.
And found the Y axis positioning which it is worse case, only the test
worst case mode is recorded in the report.

Test Instruments:

Refer to section 3.0 for details

Test mode:

Refer to section 2.2 for details

Test results:

Pass

Remark: Both Module have been tested, and the report only shows the worst case data with Module A.
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Measurement data:

‘ Test mode: 802.11b ‘ Test channel: ‘ Lowest
Peak value:
Read Antenna Cable Preamp N Over
Frequency Level Limit Line . L
(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2310.00 69.62 27.40 3.43 45.40 55.05 74.00 -18.95 Horizontal
2390.00 69.46 27.10 3.43 45.40 54.59 74.00 -19.41 Horizontal
2310.00 70.16 27.40 3.43 45.40 55.59 74.00 -18.41 Vertical
2390.00 73.96 27.10 3.43 45.40 59.09 74.00 -14.91 Vertical
Average value:
Read Antenna Cable Preamp S Over
Frequency Level Limit Line . .
(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2310.00 55.18 27.40 3.43 45.40 40.61 54.00 -13.39 Horizontal
2390.00 57.04 27.10 3.43 45.40 4217 54.00 -11.83 Horizontal
2310.00 54.46 27.40 3.43 45.40 39.89 54.00 -14.11 Vertical
2390.00 57.69 27.10 3.43 45.40 42.82 54.00 -11.18 Vertical
| Test mode: 802.11b | Test channel: | Highest
Peak value:
Read Antenna Cable Preamp L Over
Frequency Level Limit Line . o
(MHz) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 70.50 27.80 3.56 45.40 56.46 74.00 -17.54 Horizontal
2500.00 66.69 27.80 3.56 45.40 52.65 74.00 -21.35 Horizontal
2483.50 70.53 27.80 3.56 45.40 56.49 74.00 -17.51 Vertical
2500.00 66.38 27.80 3.56 45.40 52.34 74.00 -21.66 Vertical
Average value:
Read Antenna Cable Preamp S Over
Frequency Level Limit Line . o
(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 60.36 27.80 3.56 45.40 46.32 54.00 -7.68 Horizontal
2500.00 57.20 27.80 3.56 45.40 43.16 54.00 -10.84 Horizontal
2483.50 60.46 27.80 3.56 45.40 46.42 54.00 -7.58 Vertical
2500.00 57.32 27.80 3.56 45.40 43.28 54.00 -10.72 Vertical
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‘ Test mode: | 802.11¢g ‘ Test channel: ‘ Lowest
Peak value:
Frequency Read Antenna Cable Preamp Level Limit Line Qvgr o
(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2310.00 65.50 27.40 3.43 45.40 50.93 74.00 -23.07 Horizontal
2390.00 70.26 27.10 3.43 45.40 55.39 74.00 -18.61 Horizontal
2310.00 64.92 27.40 3.43 45.40 50.35 74.00 -23.65 Vertical
2390.00 69.92 27.10 3.43 45.40 55.05 74.00 -18.95 Vertical
Average value:
Frequency Read Antenna Cable Preamp Level Limit Line Qvgr o
(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2310.00 57.98 27.40 3.43 45.40 43.41 54.00 -10.59 Horizontal
2390.00 60.06 27.10 3.43 45.40 45.19 54.00 -8.81 Horizontal
2310.00 54.61 27.40 3.43 45.40 40.04 54.00 -13.96 Vertical
2390.00 60.14 27.10 3.43 45.40 45.27 54.00 -8.73 Vertical
‘ Test mode: | 802.11¢g ‘ Test channel: ‘ Highest
Peak value:
Frequency Read Antenna Cable Preamp Level Limit Line Qvgr o
(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 69.22 27.80 3.56 45.40 55.18 74.00 -18.82 Horizontal
2500.00 65.46 27.80 3.56 45.40 51.42 74.00 -22.58 Horizontal
2483.50 69.49 27.80 3.56 45.40 55.45 74.00 -18.55 Vertical
2500.00 64.34 27.80 3.56 45.40 50.30 74.00 -23.70 Vertical
Average value:
Read Antenna Cable
Frequency | | (el Factor Loss PFraegtrgrp Level | LimitLine S\rﬁ[ Polarization
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
2483.50 60.76 27.80 3.56 45.40 46.72 54.00 -7.28 Horizontal
2500.00 56.13 27.80 3.56 45.40 42.09 54.00 -11.91 Horizontal
2483.50 60.20 27.80 3.56 45.40 46.16 54.00 -7.84 Vertical
2500.00 56.28 27.80 3.56 45.40 42.24 54.00 -11.76 Vertical
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‘ Test mode: | 802.11n(HT20) ‘ Test channel: ‘ Lowest
Peak value:
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(I\CJIHZ) y Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2310.00 64.36 27.40 3.43 45.40 49.79 74.00 -24.21 Horizontal
2390.00 68.74 27.10 3.43 45.40 53.87 74.00 -20.13 Horizontal
2310.00 63.30 27.40 3.43 45.40 48.73 74.00 -25.27 Vertical
2390.00 68.21 27.10 3.43 45.40 53.34 74.00 -20.66 Vertical
Average value:
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(I\CJIHZ) y Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2310.00 56.88 27.40 3.43 45.40 42.31 54.00 -11.69 Horizontal
2390.00 60.47 27.10 3.43 45.40 45.60 54.00 -8.40 Horizontal
2310.00 55.78 27.40 3.43 45.40 41.21 54.00 -12.79 Vertical
2390.00 60.32 27.10 3.43 45.40 45.45 54.00 -8.55 Vertical
| Test mode: | 802.11n(HT20) | Test channel: | Highest
Peak value:
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(I\CJIHZ) y Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 71.44 27.80 3.56 45.40 57.40 74.00 -16.60 Horizontal
2500.00 66.08 27.80 3.56 45.40 52.04 74.00 -21.96 Horizontal
2483.50 71.94 27.80 3.56 45.40 57.90 74.00 -16.10 Vertical
2500.00 66.63 27.80 3.56 45.40 52.59 74.00 -21.41 Vertical
Average value:
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(I\CJIHZ) y Level Factor Loss Factor (dBuV/m) | (dBuv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 60.46 27.80 3.56 45.40 46.42 54.00 -7.58 Horizontal
2500.00 55.09 27.80 3.56 45.40 41.05 54.00 -12.95 Horizontal
2483.50 59.62 27.80 3.56 45.40 45.58 54.00 -8.42 Vertical
2500.00 55.72 27.80 3.56 45.40 41.68 54.00 -12.32 Vertical
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‘ Test mode: | 802.11n(HT40) ‘ Test channel: ‘ Lowest
Peak value:
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(I\CJ|HZ) y Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2310.00 64.34 27.40 3.43 45.40 49.77 74.00 -24.23 Horizontal
2390.00 64.20 27.10 3.43 45.40 49.33 74.00 -24.67 Horizontal
2310.00 64.84 27.40 3.43 45.40 50.27 74.00 -23.73 Vertical
2390.00 68.29 27.10 3.43 45.40 53.42 74.00 -20.58 Vertical
Average value:
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(I\CJ|HZ) y Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2310.00 54.13 27.40 3.43 45.40 39.56 54.00 -14.44 Horizontal
2390.00 58.60 27.10 3.43 45.40 43.73 54.00 -10.27 Horizontal
2310.00 54.48 27.40 3.43 45.40 39.91 54.00 -14.09 Vertical
2390.00 58.96 27.10 3.43 45.40 44.09 54.00 -9.91 Vertical
| Test mode: | 802.11n(HT40) |  Testchannel: | Highest
Peak value:
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(I\CJIHZ) y Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 72.74 27.80 3.56 45.40 58.70 74.00 -15.30 Horizontal
2500.00 67.89 27.80 3.56 45.40 53.85 74.00 -20.15 Horizontal
2483.50 72.77 27.80 3.56 45.40 58.73 74.00 -15.27 Vertical
2500.00 67.72 27.80 3.56 45.40 53.68 74.00 -20.32 Vertical
Average value:
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(I\CJIHZ) y Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 57.72 27.80 3.56 45.40 43.68 54.00 -10.32 Horizontal
2500.00 53.76 27.80 3.56 45.40 39.72 54.00 -14.28 Horizontal
2483.50 56.81 27.80 3.56 45.40 42.77 54.00 -11.23 Vertical
2500.00 52.81 27.80 3.56 45.40 38.77 54.00 -15.23 Vertical
Remarks:

1. The pre-test were performed on lowest, middle and highest frequencies, only the worst case’s (lowest
and highest frequencies) data was showed.

2. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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5.7 Spurious Emission

Conducted Emission Method

Test Requirement: FCC Part15 C Section 15.247 (d), RSS-Gen §8.9 §8.10
Test Method: KDB558074 D01 DTS Meas Guidance v050r02
Limit: In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement.
Test setup: Spectrum Analyzer
e o e |
/'\\ o Y s o
e o e |
i =57 E.U.T
]
Non-Conducted Table
Ground Reference Plane
Test Instruments: Refer to section 3.0 for details
Test mode: Refer to section 2.2 for details
Test results: Pass
Remark: /
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Test plot as follows:
Module A

802.11b

A Typa: Log-Par g Type:
ST Taw <+~ T FreeRun AvgHoi: 160100 Tw —e- Trig Freafun AvgiHold: 1040
1 el £aree: 30 4B sl i
el Ofaat 254 4B RerOMeet 294 8B -
Ref 20.00 dBm g ; Ref 20.00 dBm
|Start 0.03 GHz Stop 26.50 GHz|
[#Res BW 100 kHz FVEW 300 kHz Sweep 2.530 s (1001 pts),
E H 1 2412 GHz 1833 dBm
2N 1 ASMAGHE 41302 dBm
3N 1 4ET1GHz 54432 dBm
1N 1 7309GHz 55540 dBm
g 1 9453GHz  -56.389 dBm
7
]
)i s
|center 2.41200 GHz Span 30,00 MHz, -
|#Res BW 100 kHz FVBW 300 kHz Sweep 2.933 ms (1001 pts) .
e ———————ry
A Typa: Log-Par g Type:
ST Taw <+~ T FreeRun AvgHoi: 160100 e - TG Frewfun AvgiHold: 1040
1 el £aree: 30 4B sl i
el OfMat 283 4B RerOMeet 293 8B -
Ref 20.00 dBm g ; Ref 20.00 dBm
|Start 0.03 GHz Stop 26.50 GHz|
[#Res BW 100 kHz FVEW 300 kHz Sweep 2.530 s (1001 pts),
E H 1 2436 GHz 1589 dBm
2N 1 250L4GHE 42201 dBm
ElC 1 4§TAGHz  53T02dBm
1N 1 7286GHz  54.885dBm
g 1 9824GHz 58678 dBm
7
]
)i s
|center 2.43700 GHz Span 30,00 MHz, -
|#Res BW 100 kHz FVBW 300 kHz Sweep 2.933 ms (1001 pts) .
30MHz~25GHz
[ ——————y
Avg Ty P "
center Freq 2462000000 GHz | L. 1 Freesn Ao 16000 W Fawy e~ Trig FreaRun AvgiHaI: 1090
1 el £aree: 30 4B sl i
el OMyat 29 4B RerOMset 29 68 -
Ref 20.00 dBm g | <y Ref 20.00 dBm
|Start 0.03 GHz Stop 26.50 GHz|
[#Res BW 100 kHz FVEW 300 kHz Sweep 2.530 s (1001 pts),
E H 1 2465 GHz 1028 dBm
2N 1 24821 GHE 42889 dBim
ElC 1 492TGHz 55527 dBm
1N 1 7308GHz 55286 dBm
g 1 9B24GHz 56103 dBm
7
]
)i s
|center 2.46200 GHz Span 30,00 MHz, -
|#Res BW 100 kHz FVBW 300 kHz Sweep 2.933 ms (1001 pts) .

30MHz~25GHz
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802.11g

Lowest channel

= Loyt Spctum fostawr - St U

Avg Type:
s Trig: Fres Run AvgiHeld: 1040
WAz 3008

Wiiaindow

1 Avg T Far
Senter Freq 2A4120000006H ] L g T e
¥ GalacLow Amee: 20 B
Ref DTt 294 0B RelOfsn 294 68
Ref 20.00 dBm & Ref 20.00 dBm
[start 0.03 GHz
[#Res BW 100 kHz
1
e
3 Mo
4 N 1
& N 1
‘
T
)
) ]
|center 241200 GHz Span 30,00 MHz H
|#Res BW 100 kHz FVBW 300 kHz Sweep 2.933 ms (1001 pts) .

2412 GHz

57.063 dBm

Stop 26.50 GHz|
Sweep 2.530 5 (1001 pts)|

]
B8ke
m

Middle chan_nel

30MHz~25GHz

[ iyt S Ko - St LA

Avg Type: Log-Par

vg Type: L
AvgiHeld: 1040

0 Tast e TrQ: Freefun Avgeld: 100100 TG Fawt e Trig Frewfun
W Gl L ow BAmen: 3 dB W Gaind ow wAmen: 3 dB
Ref Offyat 293 dB Ref Offget 293 0B '-'!
Ref 20.00 dBm 5t Ref 20.00 dBm
| Start 0.03 GHz Stop 26.50 GHz |
[#Res BW 100 kHz SVBW 300 kHz ‘Sweep 2.530 s (1001 pts)
lg L] 1 2439 GHz 2,667 dBm
2 N 1 5.124 GHz. -42.740 dBm
3N 1 5.059 GHr 56331 dBm
4 N 1 7124 GHz 713 dBm
: L] 1 9.850 GHz 6,762 dBm
T
L]
" 9
|center 2.43700 GHz Span 30,00 MHz, -
|#Res BW 100 kHz FVBW 300 kHz Sweep 2.933 ms (1001 pts) .
30MHz~25GHz
Highest channel
L o T .
R R AR 0 Tast e TrQ: Freefun .gm"‘? fre v e Trig: Freafun ava‘:nm 1040
W Gl L ow BAmen: 3 dB wAmen: 3 dB
Ref Offyat 29 B Ref Offse1 29 08 '-'!
Ref 20.00 dBm g ; Ref 20.00 dBm
| Start 0.03 GHz Stop 26.50 GHz |
[#Res BW 100 kHz SVBW 300 kHz ‘Sweep 2.530 s (1001 pts)
lg L] 1 2486 GHz 0282 dBm
2 N 1 24541 GHz 42032 dBm
3N 1 5.059 GHr 56138 dBm
4 N 1 1.30% GHz -565.662 dBm
: L] 1 9.903 GHz 56.100 dBm
T
L]
" 9
|center 2.46200 GHz Span 30,00 MHz, -
|#Res BW 100 kHz FVBW 300 kHz Sweep 2.933 ms (1001 pts) .

30MHz~25GHz

Tel: +86 755 85259392
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802.11n20

Lowest chapnel

= Loyt Spctum fostawr - St U
Avg Ty 4 "
'ﬂm—&—wm coe Trig Fresflun .gm"‘? fre v e Trig: Freafun ava‘:nm 1040
W Gl L ow WAz M) 4B wAmen: 3 dB
Ref Offgat 294 dB n Ref Offget 294 0B '-I!
Ref 20.00 dBm ( 5t Ref 20.00 dBm
| Start 0.03 GHz Stop 26.50 GHz |
[#Res BW 100 kHz SVBW 300 kHz ‘Sweep 2.530 s (1001 pts)
lg L] 1 2412 GHz <3126 dBm
2 N 1 25547 GHz 42 296 dBm
3N 1 4689 GHr 56237 dBm
4 N 1 7.071 GHz <565.451 dBm
: L] 1 9.608 GHz 46312 dBm
T
L]
" 9
|center 2.41200 GHz Span 30,00 MHz, -
|#Res BW 100 kHz FVBW 300 kHz Sweep 2.933 ms (1001 pts) .

30MHz~25GHz

A Typa: Log-Par g Type:
TP Tast ~we  Trg: FreeRun Avgeld: 100100 WO Few ~e-  Trig: Frea Fun AvgiHald: 1010
1 Gl oo WAz M) 4B 1 Gadnd o WAmen: 30 4B
Ref Offsat 293 4B Rol Offaet 293 5B -
Ref 20.00 dBm 5 Ref 20.00 dBm
[Start 0.03 GHz Stop 26.50 GHz|
[#Res BW 100 kHz FVBW 300 kHz Sweep 2.530 s (1001 pts)|
E H 1 2,438 Gz -2.248 dBm
2 N 1 25044 GHE 42446 dBm
El T 5033GH:  -S577T9dBm
4 N 1 T.266 GHz -56.122 dBm
§N 1 STBGH: 88926 dBm
T
)
" 9
|center 2.43700 GHz Span 30,00 MHz, -
|#Res BW 100 kHz FVBW 300 kHz Sweep 2.933 ms (1001 pts) .

30MHz~25GHz

[ ————ry
enter Freq 13.265000 z Avg Type: Log-Pur

Highest channel

e ———————ry
enter Freq 13.265000! z

g vwe  Trig: Freei Avgiold: 1010 TN Tawt e 10 Free Run Avgitiold: 12010
Woaciow S 394 g [ {iyat wAme: 30 dB
Fiof Offaet 293 9B Rl Offaet 2.9 dB
Ref 20.00 dBm Ref 20.00 dBm i}
|Start 0.03 GHz Stop 26.50 GHz| [Start 0.03 GHz Stop 26.50 GHz|
[#Res BW 100 kHz #VEW 300 kHz Sweep 2.530 5 (1001 pts)| (#Res BW 100 kHz FVBW 300 kHz Sweep 2.530 s (1001 pis)
E N [ 2439 GHe 248 dl J E N [ 2 466 GHz 2573 dBm
N f 044 42 m N f AG2GH: 42023 dBm
[ f 5033GHE 55779 dEm N ! ATHEGHT 54830 dim
N ) 7.256 GHz <£6.122 dBm N ) 7547 GHz 455353 dBm
N 1 8718 GHz 55926 L] 1 8771 GHz 44190 dBm

ZBomamenen
ZBomamenen

s TATUS : V
30MHz~25GHz

Tel: +86 755 85259392 Email: etr800@etrtest.com
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802.11n40

v Type: Log
Avgicld: 1201100

Avg Type: L
AvgiHeld: 1040

PN Famt ~e- TG FreeRun wan  Trig: Free Run
W Gl L ow WAz M) 4B wAmen: 3 dB
Ref Offgat 296 9B Ref Offget 295 0B '-'!
Ref 20.00 dBm 5t Ref 20.00 dBm
| Start 0.03 GHz Stop 26.50 GHz |
[#Res BW 100 kHz SVBW 300 kHz ‘Sweep 2.530 s (1001 pts)
lg L] 1 2439 GHz 2714 dBm
2 N 1 24 568 GHr 42262 dBm
3N 1 4900 GHz 55847 dBm
4 N 1 7.150 GHz <65.356 dBm
: L] 1 9718 GHz 47179 dBm
T
L]
" 9
|center 2.42200 GHz Span 60,00 MHz, -
|#Res BW 100 kHz FVBW 300 kHz Sweep 5.800 ms (1001 pts) .
30MHz~25GHz
Avg Type: Log-Far Avg Type:
0 Tast e TrQ: Freefun Avgeld: 100100 WO Few ~e-  Trig: Frea Fun AvgiHald: 1010
W Gl L ow WAz M) 4B W Gaind ow wAmen: 3 dB
Ref Offyat 293 dB Ref Offget 293 0B '-'!
Ref 20.00 dBm 5t Ref 20.00 dBm
| Start 0.03 GHz Stop 26.50 GHz |
[#Res BW 100 kHz SVBW 300 kHz ‘Sweep 2.530 s (1001 pts)
lg L] 1 2439 GHz 4 817 dBm
2 N 1 24847 GHz 42434 dBm
3N 1 4980 GHz 55971 dBm
4 N 1 7.309 GHz <65.500 dBm
: L] 1 9744 GHz 56,837 dBm
T
L]
" 9
|center 2.43700 GHz Span 60,00 MHz, -
|#Res BW 100 kHz FVBW 300 kHz Sweep 5.800 ms (1001 pts) .
30MHz~25GHz
Avg Typa: Log-Far g Type: L
0 Tast e TrQ: Freefun Avgeld: 100100 TG Fawt e Trig Frewfun AvgiHald: 1010
W Gl L ow WAz M) 4B W Gaind ow wAmen: 3 dB
Ref Offyat 292 dB Ref Offget 292 0B '-'!
Ref 20.00 dBm 5t Ref 20.00 dBm 5
| Start 0.03 GHz Stop 26.50 GHz |
[#Res BW 100 kHz SVBW 300 kHz ‘Sweep 2.530 s (1001 pts)
lg L] 1 2485 GHz £.109 dBm
2 N 1 24621 GHz 41,631 dBm
3N 1 5.059 GHr 527 dBm
4 N 1 7.547 GHz -65.038 dBm
: L] 1 9771 GHz 6,632 dBm
T
L]
" 9
|center 2.45200 GHz Span 60,00 MHz, -
|#Res BW 100 kHz FVBW 300 kHz Sweep 5.800 ms (1001 pts) .

30MHz~25GHz

Tel: +86 755 85259392

Email: etr800@etrtest.com
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Module b

802.11b

Lowest channel

e e —c—TY
~enter Freq 241200

Avg Type: Log-Par

e —y

: Avg T
enter Freg 13.2 AvgiHoid: 1090

PG Tast ~+- TG Freefun Avgiold: 100100 5w ~ee  Trig: FresRun
W Gl L ow WAz M) 4B W Gaind ow wAmen: 3 dB
Faf Offaat 204 6B ki el e 45 Mk :
Ref 20.00 dBm Ref 20.00 dBm
[start 0.03 GHz Stop 26.50 GHz|
[#Res BW 100 kHz FVEW 300 kHz Sweep 2.530's (1001 pts)|
E [ EEET] 2412 GHz 0208 dBm
e 2U621GHz 42365 dBm
CIf BE R ) 4B21GHz 56,067 GBm
4 N 1 T7.071 GHz <65.532 dBm
sN 9T7MGH: 68,868 dBm
T
L]
" 9
|center 2.41200 GHz Span 30,00 MHz, -
|#Res BW 100 kHz FVBW 300 kHz Sweep 2.933 ms (1001 pts) .
e ey e Ty ey re—————try
Avg Ty Pt i Avg Ty =
-ermer Freq 2, PG Tast ~+- TG Freefun .::m“? fre v M—sggﬁm o Trig: Freafun ava‘:nm w0
W Gl L ow WAz M) 4B W Gaind ow wAmen: 3 dB
Ref DTt 293 0B kri [———— Mkr1
Ref 20.00 dBm Ref 20.00 dBm
[start 0.03 GHz Stop 26.50 GHz|
[#Res BW 100 kHz FVEW 300 kHz Sweep 2.530's (1001 pts)|
E [ EEET] 2439 GHz 0,014 dBm
e USIEGH: 42315 dBm
CIf BE R ) S059GHz 55780 gBm
4 N 1 7418 GHz -55.942 dBm
sN 9665GH: 66,889 dBm
T
L]
" 9
|center 2.43700 GHz Span 30,00 MHz, -
|#Res BW 100 kHz FVBW 300 kHz Sweep 2.933 ms (1001 pts) .

Highest channel

e ——————ry

~enter Freq 2.46200

Avg Type: Log-Par

i Taw e Trg: Freefun Avgeid: 100100
W oo wAmen: 30 0B
Ref Offat 29 dB. e
Ref 20.00 dBm
[Center 246200 GHz Span 30.00 MHz|
|#Res BW 100 kHz FVBW 300 kHz Sweep 2.933 ms (1001 pts)

30MHz~25GHz

e —y

q 13. ] L v Type: L
erer Fre 3¥!Wm e Trig: FrewRun Avg|Hold: 1040
IF Gain L o WAmen: 30 4B
Ref Offset 29 68 o

Ref 20.00 dBm

(]

[ Start 0.03 GHz Stop 26.50 GHz |
[#Res BW 100 kHz SVBW 300 kHz ‘Sweep 2.530 s (1001 pts)

E 2486 GHz 0.302 dBm
5.

1
L] 1 044 GHz 42161 dBm
[ (] 4927 GHz -65.220 dBm
N f 7.288 GHz 65,663 dBm
L] 1 9.988 GHz 56.382 dBm

Zhomammnan
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Lowest chal‘mel

= Loyt Spctum fostawr - St U

Avg Ty Ls
o 0 Tast e TrQ: Freefun .gm"‘? fre v e Trig: Freafun ava‘:nm 1040
W Gl L ow WAz M) 4B wAmen: 3 dB
Ref Offgat 294 dB Ref Offget 294 0B '-'!
Ref 20.00 dBm 5t Ref 20.00 dBm
| Start 0.03 GHz Stop 26.50 GHz |
[#Res BW 100 kHz SVBW 300 kHz ‘Sweep 2.530 s (1001 pts)
lg N 1 2412 GHz 4,483 dBm
2 N 1 24674 GHE -42.419 dBm
3N 1 4980 GHz 55361 dBm
4 N 1 7.230 GHz -66.016 dBm
: L] 1 9612 GHz 48,628 dBm
T
L]
" 9
|center 2.41200 GHz Span 30,00 MHz, -
|#Res BW 100 kHz FVBW 300 kHz Sweep 2.933 ms (1001 pts) .
30MHz~25GHz
Avg Type: Log-Far Avg Type:
0 Tast e TrQ: Freefun Avgeld: 100100 WO Few ~e-  Trig: Frea Fun AvgiHald: 1010
W Gl L ow WAz M) 4B W Gaind ow wAmen: 3 dB
Ref Offyat 293 dB Ref Offget 293 0B '-'!
Ref 20.00 dBm g =| <y Ref 20.00 dBm
| Start 0.03 GHz Stop 26.50 GHz |
[#Res BW 100 kHz SVBW 300 kHz ‘Sweep 2.530 s (1001 pts)
lg L] 1 2439 GHz <3123 dBm
2 N 1 25007 GHz 42284 dBm
3N 1 4.980 GHz 55922 dBm
4 N 1 7124 GHz <65.830 dBm
: L] 1 9,688 GHz 46,701 dBm
T
L]
" 9
|center 2.43700 GHz Span 30,00 MHz, -
|#Res BW 100 kHz FVBW 300 kHz Sweep 2.933 ms (1001 pts) .
30MHz~25GHz
Avg Type: Log-Far Avg Type:
0 Tast e TrQ: Freefun Avgeld: 100100 WO Few ~e-  Trig: Frea Fun AvgiHald: 1010
W Gl L ow WAz M) 4B W Gaind ow wAmen: 3 dB
Ref Offyat 29 B Ref Offse1 29 08 '-'!
Ref 20.00 dBm 5t Ref 20.00 dBm
| Start 0.03 GHz Stop 26.50 GHz |
[#Res BW 100 kHz SVBW 300 kHz ‘Sweep 2.530 s (1001 pts)
lg L] 1 2486 GHz A.818 dBm
2 N 1 24541 GHz -42.076 dBm
3N 1 5.058 GHz -55 567 dBm
4 N 1 1.336 GHz <65.733 dBm
: L] 1 9.880 GHz 56,883 dBm
T
L]
" 9
|center 2.46200 GHz Span 30,00 MHz, -
|#Res BW 100 kHz FVBW 300 kHz Sweep 2.933 ms (1001 pts) .

30MHz~25GHz

Tel: +86 755 85259392 Email: etr800@etrtest.com
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802.11n20

Lowest chapnel

= Loyt Spctum fostawr - St U

Avg Typ- L
-antor Breq 2000000 GH: L 1 Fressn Avgpio 188100 wa Trig FresRun AvgiHaI: 1090
19 Caieclow #Anee: 30 48 wAnen: 30 48
Ref Offat 284 9B Rl Offset 294 6B -
Ref 20.00 dBm | Ref 20.00 dBm
|Start 0.03 GHz Stop 26.50 GHz |
[#Res BW 100 kHz FVBW 300 kHz Sweep 2.530 5 (1001 pts)
E N I3 2412 GHz 4.324 dBm
2N 1 U621GHE 42203 dBm
I 1 ATISGHZ  -55.626 dBm
4N 1 7071GHz 55280 dEm
1" ) 9806GHz  -56.048 dBm
¥
]
) ]
|center 2.41200 GHz Span 30,00 MHz, -
|#Res BW 100 kHz FVBW 300 kHz Sweep 2.933 ms (1001 pts) .
30MHz~25GHz
A Typa: Log-Par g Type:
i Tawt - T FresRun Avgiicid: 100100 W Taw ~ae TG FreeRun AvgiHold: 1010
19 Caieclow #Anee: 30 48 {FCainiomw wAnen: 30 48
Ref Offaat 293 9B Ref Offset 293 8B -
Ref 20.00 dBm 7 Ref 20.00 dBm
|Start 0.03 GHz Stop 26.50 GHz |
[#Res BW 100 kHz FVBW 300 kHz Sweep 2.530 5 (1001 pts)
E N I3 2435 GHz 4324 dBm
2N 1 UABIGHE 41983 dBm
I 1 5006GH: 55364 gBm
4N 1 7382GHr  -56.085 dEm
1" ) 9ITIGH  B6.148dBm
¥
]
) ]
|center 2.43700 GHz Span 30,00 MHz, -
|#Res BW 100 kHz FVBW 300 kHz Sweep 2.933 ms (1001 pts) .
30MHz~25GHz
e ———————ry |_- ::.-.-!.-.-1..,.1—5
enter Freq 13. 00! iz Aug Typs
R e e T Frain Ao 1B00 gL 5 Tast e TG Frewfiun AvgiHoid: 1610
W et ow #Anee: 30 48 W abecLow wAriee: 30 48
Ref Offaet 29 9B Rl Offaat 2.9 9B
Ref 20.00 dBm Ref 20.00 dBm .
{Start 0.03 GHz 26.50 GHz|
(#Res BW 100 kHz FVEBW 300 kHz Sweep 2.530 s (1001 pts)
E [ [ 2486 GHz 3325 dBm
2N f EIGCH: 41 TS dEm
3N ! ASBOGHT 55544 dim
4N [ 7203GH: 54992 dBm
. f SSLEGH:  S61%0dBm
1
[]
2
& 1
[Center 246200 GHz Span 30.00 MHz| 1
|#Res BW 100 kHz FVBW 300 kHz Sweep 2.933 ms (1001 pts) .

30MHz~25GHz

Tel: +86 755 85259392 Email: etr800@etrtest

.com
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802.11n40

TP Tast ~we  Trg: FreeRun Avgeld: 100100 e Trig: Freafun a:::nm 1040
W Gl L ow WAz M) 4B wAmen: 3 dB
Ref Offgat 296 9B Ref Offget 295 0B '-'!
Ref 20.00 dBm | Ref 20.00 dBm
| Start 0.03 GHz Stop 26.50 GHz |
[#Res BW 100 kHz SVBW 300 kHz ‘Sweep 2.530 s (1001 pts)
lg L] 1 2439 GHz 4,029 dBm
2 N 1 24584 GHz -41.799 dBm
3N 1 4848 GHr 56333 dBm
4 N 1 7416 GHz <65.542 dBm
: L] 1 9771 GHz 6,619 dBm
T
L]
" 9
|center 2.42200 GHz Span 60,00 MHz, -
|#Res BW 100 kHz FVBW 300 kHz Sweep 5.800 ms (1001 pts) .
30MHz~25GHz
A Typa: Log-Par g Type:
TP Tast ~we  Trg: FreeRun Avgeld: 100100 WO Few ~e-  Trig: Frea Fun AvgiHald: 1010
W Gl L ow WAz M) 4B W Gaind ow wAmen: 3 dB
Ref Offyat 293 dB Ref Offget 293 0B '-'!
Ref 20.00 dBm | Ref 20.00 dBm
| Start 0.03 GHz Stop 26.50 GHz |
[#Res BW 100 kHz SVBW 300 kHz ‘Sweep 2.530 s (1001 pts)
lg L] 1 2439 GHz 6.008 dBm
2 N 1 24515 GHr 41440 dBm
3N 1 5033 GHr -55.065 dBm
4 N 1 1.362 GHz <54 656 dBm
: L] 1 9,639 GHz 56,528 dBm
T
L]
" 9
|center 2.43700 GHz Span 60,00 MHz, -
|#Res BW 100 kHz FVBW 300 kHz Sweep 5.800 ms (1001 pts) .

30MHz~25GHz

Highest channel

A Typa: Log-Par g Type:
TP Tast ~we  Trg: FreeRun Avgeld: 100100 TG Fawt e Trig Frewfun AvgiHald: 1010
1 Gl oo WAz M) 4B 1 Gadnd o WAmen: 30 4B
Ref Offsat 292 4B Rol Offaet 292 5B -
Ref 20.00 dBm | Ref 20.00 dBm
[Start 0.03 GHz Stop 26.50 GHz|
[#Res BW 100 kHz FVBW 300 kHz Sweep 2.530 s (1001 pts)|
E H 1 2438 Gz 5,765 dBim
2 N 1 AIGHE 42383 dBm
M 1 SDBSGH:  -54.828dBm
4 N 1 7230 GHz -55.472 dBm
§N 1 SETTGHz 65960 dBm
T
)
" 9
|center 2.45200 GHz Span 60,00 MHz, -
|#Res BW 100 kHz FVBW 300 kHz Sweep 5.800 ms (1001 pts) .

30MHz~25GHz

Tel: +86 755 85259392 Email: etr800@etrtest.com
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Radiated Emission Method

Test Requirement: FCC Part15 C Section 15.209 , RSS-Gen §8.9 §8.10

Test Method: ANSI C63.10: 2013

Test Frequency Range: 9kHz to 25GHz

Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Value
9KHz-150KHz Quasi-peak 200Hz 600Hz Quasi-peak
150KHz-30MHz Quasi-peak 9KHz 30KHz Quasi-peak
30MHz-1GHz Quasi-peak | 120KHz | 300KHz | Quasi-peak
Peak 1MHz 3MHz Peak
Above 1GHz
Peak 1MHz 10Hz Average
Limit: Frequency Limit (uV/m) Value Megissl:arigneent
0.009MHz-0.490MHz | 2400/F(KHz) QP 300m
0.490MHz-1.705MHz | 24000/F(KHz) QP 300m
1.705MHz-30MHz 30 QP 30m
30MHz-88MHz 100 QP
88MHz-216MHz 150 QP
216MHz-960MHz 200 QP am
960MHz-1GHz 500 QP
500 Average
Above 1GHz
5000 Peak
el For radiated emissions from 9kHz to 30MHz

Test Antenna
Tum Table .., |—EL T'l . :
(o : Im |
< §0cm >4 ‘ <dr Tum Table.
n:' o1 W
-é_ | Receiver. ;
—

For radiated emissions from 30MHz to1GHz

Tel: +86 755 85259392 Email: etr800@etrtest.com
No.103, No.10, Phase I, Zone 3, Xinxing Industrial Park, Xinhe, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Test Antenna-

Tum Table._,

< 80cm >+ Tum Table-

o

=

For radiated emissions above 1GHz

Tum Tablev - g

=150em =,

| Receiver- H Preamplifier }j

= | Receiver: H Preamplifier -I’f

Test Procedure: 1. The EUT was placed on the top of a rotating table (0.8m for below 1G

radiation.

tower.

measurement.

maximum reading.

and 1.5m for above 1G) above the ground at a 3 meter camber. The
table was rotated 360 degrees to determine the position of the highest

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the

4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from 0 degrees to 360 degrees to find the

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than the
limit specified, then testing could be stopped and the peak values of the
EUT would be reported. Otherwise the emissions that did not have
10dB margin would be re-tested one by one using peak, quasi-peak or
average method as specified and then reported in a data sheet.

Test Instruments: Refer to section 3.0 for details

Test mode: Refer to section 2.2 for details

Test environment: Temp.: 25.6 °C Humid.: 55% Press.: 1012mbar
Tel: +86 755 85259392 Email: etr800@etrtest.com

No.103, No.10, Phase I, Zone 3, Xinxing Industrial Park, Xinhe, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Test voltage: AC 120V, 60Hz

Test results: Pass

Remarks:
1. The report only shows the worst mode. The worst mode is Moule A+Module B :802.11g.

2. Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis which it is worse case.

Measurement data:
m  9kHz~30MHz

The emission from 9 kHz to 30MHz was pre-tested and found the result was 20dB lower than the limit,
and according to 15.31(0) & RSS-Gen 6.13, the test result no need to reported.

Tel: +86 755 85259392 Email: etr800@etrtest.com
No.103, No.10, Phase I, Zone 3, Xinxing Industrial Park, Xinhe, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



ETR

- Page 48 of 62

Report No.: ET-22092019E02

B Below 1GHz

Vertical:

80.0 dBu¥Y/m

70
1]
HCC Clast B 3M R adidtion
50 _-h H !-
|
40 I L
30 I N I Y T I . Ly
| Pl

MMW I mp peak

10
0.0
30.000 60 100 [MHz] 00 1000.0
No. Frequency | Reading | Factor | Level Limit |Margin Tt
(MHz) (dBuV) | (dB/m) |(dBu¥/m)|(dBuV/m)| (dB)
1 84 4054 54 92 -20.38 34 54 4000 |-546 | QP
2 95.0929 54 66 2015 34 .51 4350 | -899 | QP
3 196.5098 5443 -18.35 36.08 4350 | -742 | QP
4 227 6904 54 64 -18.42 36.22 4600 |-978 | QP
5 547 0976 47 82 -12.56 35.26 4600 |-10.74| QP
6 821.7103 40.90 -7.24 33.66 4600 |-12.34| QP

Tel: +86 755 85259392

Email: etr800@etrtest.com

No.103, No.10, Phase I, Zone 3, Xinxing Industrial Park, Xinhe, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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ETR
.

Horizontal:
80.0 dBu¥/m

70
60
HCC Class B 3M [Radigtion
50 -Fi | !-
| 5
a0 | 2 g 1L
1
30 ) . J'&l/j\hfﬁ 4 % NIt«h peak
P I R PR L
20
10
0.0
30.000 &0 100 {MHzZ) 500 1000.0
No Frequency | Reading | Factor | Level Limit |Margin R
' (MHz) (dBuV) | (dB/m) |[(dBuV/m)|(dBuV/m)| (dB)
1 42 4508 54 97 -20.76 3421 4000 |-579 | QP
2 99.5279 5855 -19.97 38.58 4350 |-492| QP
3 119.8555 5828 -19.05 3923 4350 |-427| QP
4 401.8383 51.06 -16.38 34 68 46.00 [-11.32| QP
5 547.0976 5439 -12.56 41.83 46.00 |-417 | QP
6 821.7103 4673 -7.11 39.62 4600 |-638 | QP
Remarks:

Level =Receiver Reading + Factor

Factor= Antenna Factor + Cable Factor — Preamplifier Factor

Tel: +86 755 85259392

Email: etr800@etrtest.com

No.103, No.10, Phase I, Zone 3, Xinxing Industrial Park, Xinhe, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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B Above 1GHz

| Test mode: | 802.11b | Test channel: | Lowest
Peak value:
Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r L
(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)
4824.00 58.15 32.10 5.96 45.50 50.71 74.00 -23.29 Vertical
7236.00 53.69 36.60 6.93 45.60 51.62 74.00 -22.38 Vertical
9648.00 51.96 38.60 8.02 46.20 52.38 74.00 -21.62 Vertical
12060.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4824.00 54.48 32.10 5.96 45.50 47.04 74.00 -26.96 | Horizontal
7236.00 50.23 36.60 6.93 45.60 48.16 74.00 -25.84 | Horizontal
9648.00 49.54 38.60 8.02 46.20 49.96 74.00 -24.04 | Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o
(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)
4824.00 45.57 32.10 5.96 45.50 38.13 54.00 -15.87 Vertical
7236.00 40.77 36.60 6.93 45.60 38.70 54.00 -15.30 Vertical
9648.00 40.41 38.60 8.02 46.20 40.83 54.00 -13.17 Vertical
12060.00 * 54.00 Vertical
14472.00 * 54.00 Vertical
16884.00 * 54.00 Vertical
4824.00 46.60 32.10 5.96 45.50 39.16 54.00 -14.84 | Horizontal
7236.00 42.56 36.60 6.93 45.60 40.49 54.00 -13.51 | Horizontal
9648.00 41.85 38.60 8.02 46.20 42.27 54.00 -11.73 | Horizontal
12060.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. "*" means this data is the too weak instrument of signal is unable to test.
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Test mode: 802.11b ‘ Test channel: ‘ Middle
Peak value:
Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o
(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)

4874.00 45.74 32.40 5.96 45.50 38.60 74.00 -35.40 Vertical
7311.00 42.22 36.60 6.93 45.60 40.15 74.00 -33.85 Vertical
9748.00 4418 38.00 8.02 46.20 44.00 74.00 -30.00 Vertical
12185.00 * 74.00 Vertical
14622.00 * 74.00 Vertical
17059.00 * 74.00 Vertical
4874.00 55.01 32.40 5.96 45.50 47.87 74.00 -26.13 | Horizontal
7311.00 49.98 36.60 6.93 45.60 47.91 74.00 -26.09 | Horizontal
9748.00 52.88 38.00 8.02 46.20 52.70 74.00 -21.30 | Horizontal
12185.00 * 74.00 Horizontal
14622.00 * 74.00 Horizontal
17059.00 * 74.00 Horizontal

Average value:

Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o

(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)

4874.00 38.69 32.40 5.96 45.50 31.55 54.00 -22.45 Vertical
7311.00 34.54 36.60 6.93 45.60 32.47 54.00 -21.53 Vertical
9748.00 36.37 38.00 8.02 46.20 36.19 54.00 -17.81 Vertical
12185.00 * 54.00 Vertical
14622.00 * 54.00 Vertical
17059.00 * 54.00 Vertical
4874.00 44.62 32.40 5.96 45.50 37.48 54.00 -16.52 | Horizontal
7311.00 41.22 36.60 6.93 45.60 39.15 54.00 -14.85 | Horizontal
9748.00 41.65 38.00 8.02 46.20 41.47 54.00 -12.53 | Horizontal
12185.00 * 54.00 Horizontal
14622.00 * 54.00 Horizontal
17059.00 * 54.00 Horizontal

Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. "*" means this data is the too weak instrument of signal is unable to test.
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| Test mode: | 802.11b | Testchannel: | Highest |
Peak value:
Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o
(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)

4924.00 62.23 32.80 5.96 45.70 55.29 74.00 -18.71 Vertical
7386.00 58.87 36.40 6.93 45.80 56.40 74.00 -17.60 Vertical
9848.00 59.15 38.20 8.02 46.20 59.17 74.00 -14.83 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4924.00 66.75 32.80 5.96 45.70 59.81 74.00 -14.19 | Horizontal
7386.00 63.79 36.40 6.93 45.80 61.32 74.00 -12.68 | Horizontal
9848.00 63.51 38.20 8.02 46.20 63.53 74.00 -10.47 | Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
17234.00 * 74.00 Horizontal

Average value:

Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o

(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)

4924.00 48.88 32.80 5.96 45.70 41.94 54.00 -12.06 Vertical
7386.00 45.53 36.40 6.93 45.80 43.06 54.00 -10.94 Vertical
9848.00 43.53 38.20 8.02 46.20 43.55 54.00 -10.45 Vertical
12310.00 * 54.00 Vertical
14772.00 * 54.00 Vertical
17234.00 * 54.00 Vertical
4924.00 48.11 32.80 5.96 45.70 41.17 54.00 -12.83 | Horizontal
7386.00 44.01 36.40 6.93 45.80 41.54 54.00 -12.46 | Horizontal
9848.00 42.38 38.20 8.02 46.20 42.40 54.00 -11.60 | Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal
17234.00 * 54.00 Horizontal

Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. "*" means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: | 802.11¢g ‘ Test channel: ‘ lowest ‘
Peak value:
Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o
(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)
4824.00 52.49 32.10 5.96 45.50 45.05 74.00 -28.95 Vertical
7236.00 47.93 36.60 6.93 45.60 45.86 74.00 -28.14 Vertical
9648.00 48.52 38.60 8.02 46.20 48.94 74.00 -25.06 Vertical
12060.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4824.00 59.22 32.10 5.96 45.50 51.78 74.00 -22.22 | Horizontal
7236.00 54.94 36.60 6.93 45.60 52.87 74.00 -21.13 | Horizontal
9648.00 55.78 38.60 8.02 46.20 56.20 74.00 -17.80 | Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o
(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)

4824.00 38.44 32.10 5.96 45.50 31.00 54.00 -23.00 Vertical
7236.00 34.26 36.60 6.93 45.60 32.19 54.00 -21.81 Vertical
9648.00 35.55 38.60 8.02 46.20 35.97 54.00 -18.03 Vertical
12060.00 * 54.00 Vertical
14472.00 * 54.00 Vertical
16884.00 * 54.00 Vertica
4824.00 42.20 32.10 5.96 45.50 34.76 54.00 -19.24 | Horizontal
7236.00 38.72 36.60 6.93 45.60 36.65 54.00 -17.35 | Horizontal
9648.00 39.21 38.60 8.02 46.20 39.63 54.00 -14.37 | Horizontal
12060.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal

Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: | 802.11¢g ‘ Test channel: ‘ Middle ‘
Peak value:
Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o
(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)

4874.00 54.55 32.40 5.96 45.50 47.41 74.00 -26.59 Vertical
7311.00 50.60 36.60 6.93 45.60 48.53 74.00 -25.47 Vertical
9748.00 50.89 38.00 8.02 46.20 50.71 74.00 -23.29 Vertical
12185.00 * 74.00 Vertical
14622.00 * 74.00 Vertical
17059.00 * 74.00 Vertical
4874.00 54.12 32.40 5.96 45.50 46.98 74.00 -27.02 | Horizontal
7311.00 50.34 36.60 6.93 45.60 48.27 74.00 -25.73 | Horizontal
9748.00 50.55 38.00 8.02 46.20 50.37 74.00 -23.63 | Horizontal
12185.00 * 74.00 Horizontal
14622.00 * 74.00 Horizontal
17059.00 * 74.00 Horizontal

Average value:

Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o

(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)

4874.00 47.82 32.40 5.96 45.50 40.68 54.00 -13.32 Vertical
7311.00 43.66 36.60 6.93 45.60 41.59 54.00 -12.41 Vertical
9748.00 42.80 38.00 8.02 46.20 42.62 54.00 -11.38 Vertical
12185.00 * 54.00 Vertical
14622.00 * 54.00 Vertical
17059.00 * 54.00 Vertical
4874.00 46.91 32.40 5.96 45.50 39.77 54.00 -14.23 | Horizontal
7311.00 42.55 36.60 6.93 45.60 40.48 54.00 -13.52 | Horizontal
9748.00 43.89 38.00 8.02 46.20 43.71 54.00 -10.29 | Horizontal
12185.00 * 54.00 Horizontal
14622.00 * 54.00 Horizontal
17059.00 * 54.00 Horizontal

Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. "*" means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: | 802.11¢g ‘ Test channel: ‘ Highest ‘
Peak value:
Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o
(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)

4924.00 61.96 32.80 5.96 45.70 55.02 74.00 -18.98 Vertical
7386.00 58.65 36.40 6.93 45.80 56.18 74.00 -17.82 Vertical
9848.00 57.98 38.20 8.02 46.20 58.00 74.00 -16.00 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4924.00 61.11 32.80 5.96 45.70 54.17 74.00 -19.83 | Horizontal
7386.00 58.82 36.40 6.93 45.80 56.35 74.00 -17.65 | Horizontal
9848.00 58.06 38.20 8.02 46.20 58.08 74.00 -15.92 | Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
17234.00 * 74.00 Horizontal

Average value:

Frequency Read Antenna Cable Preamp Level Limit Line Qvgr o

(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)

4924.00 44.79 32.80 5.96 45.70 37.85 54.00 -16.15 Vertical
7386.00 41.03 36.40 6.93 45.80 38.56 54.00 -15.44 Vertical
9848.00 41.81 38.20 8.02 46.20 41.83 54.00 -12.17 Vertical
12310.00 * 54.00 Vertical
14772.00 * 54.00 Vertical
17234.00 * 54.00 Vertical
4924.00 43.72 32.80 5.96 45.70 36.78 54.00 -17.22 | Horizontal
7386.00 41.09 36.40 6.93 45.80 38.62 54.00 -15.38 | Horizontal
9848.00 40.58 38.20 8.02 46.20 40.60 54.00 -13.40 | Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal
17234.00 * 54.00 Horizontal

Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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| Test mode: | 80211n(HT20) |  Testchamnel: | Lowest |
Peak value:
Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o
(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)

4824.00 53.54 32.10 5.96 45.50 46.10 74.00 -27.90 Vertical
7236.00 48.92 36.60 6.93 45.60 46.85 74.00 -27.15 Vertical
9648.00 48.71 38.60 8.02 46.20 49.13 74.00 -24.87 Vertical
12060.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4824.00 44 .41 32.10 5.96 45.50 36.97 74.00 -37.03 | Horizontal
7236.00 45.10 36.60 6.93 45.60 43.03 74.00 -30.97 | Horizontal
9648.00 48.95 38.60 8.02 46.20 49.37 74.00 -24.63 | Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal

Average value:

Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o

(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)

4824.00 44.89 32.10 5.96 45.50 37.45 54.00 -16.55 Vertical
7236.00 40.09 36.60 6.93 45.60 38.02 54.00 -15.98 Vertical
9648.00 39.62 38.60 8.02 46.20 40.04 54.00 -13.96 Vertical
12060.00 * 54.00 Vertical
14472.00 * 54.00 Vertical
16884.00 * 54.00 Vertical
4824.00 44.34 32.10 5.96 45.50 36.90 54.00 -17.10 | Horizontal
7236.00 40.30 36.60 6.93 45.60 38.23 54.00 -15.77 | Horizontal
9648.00 39.92 38.60 8.02 46.20 40.34 54.00 -13.66 | Horizontal
12060.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal

Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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| Test mode: | 80211n(HT20) |  Testchamnel: | Middle |
Peak value:
Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o
(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)

4874.00 58.03 32.10 5.96 45.50 50.59 74.00 -23.41 Vertical
7311.00 54.45 36.60 6.93 45.60 52.38 74.00 -21.62 Vertical
9748.00 55.09 38.60 8.02 46.20 55.51 74.00 -18.49 Vertical
12185.00 * 74.00 Vertical
14622.00 * 74.00 Vertical
17059.00 * 74.00 Vertical
4874.00 58.82 32.10 5.96 45.50 51.38 74.00 -22.62 | Horizontal
7311.00 53.69 36.60 6.93 45.60 51.62 74.00 -22.38 | Horizontal
9748.00 54.81 38.60 8.02 46.20 55.23 74.00 -18.77 | Horizontal
12185.00 * 74.00 Horizontal
14622.00 * 74.00 Horizontal
17059.00 * 74.00 Horizontal

Average value:

Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o

(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)

4874.00 48.41 32.10 5.96 45.50 40.97 54.00 -13.03 Vertical
7311.00 43.99 36.60 6.93 45.60 41.92 54.00 -12.08 Vertical
9748.00 43.85 38.60 8.02 46.20 44 .27 54.00 -9.73 Vertical
12185.00 * 54.00 Vertical
14622.00 * 54.00 Vertical
17059.00 * 54.00 Vertical
4874.00 48.04 32.10 5.96 45.50 40.60 54.00 -13.40 | Horizontal
7311.00 43.10 36.60 6.93 45.60 41.03 54.00 -12.97 | Horizontal
9748.00 44.38 38.60 8.02 46.20 44.80 54.00 -9.20 Horizontal
12185.00 * 54.00 Horizontal
14622.00 * 54.00 Horizontal
17059.00 * 54.00 Horizontal

Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. "“*", means this data is the too weak instrument of signal is unable to test.
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| Test mode: | 80211n(HT20) |  Testchamnel: | Highest |
Peak value:
Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o
(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)

4924.00 60.53 32.80 5.96 45.70 53.59 74.00 -20.41 Vertical
7386.00 56.62 36.40 6.93 45.80 54.15 74.00 -19.85 Vertical
9848.00 57.47 38.20 8.02 46.20 57.49 74.00 -16.51 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4924.00 61.04 32.80 5.96 45.70 54.10 74.00 -19.90 | Horizontal
7386.00 57.08 36.40 6.93 45.80 54.61 74.00 -19.39 | Horizontal
9848.00 56.29 38.20 8.02 46.20 56.31 74.00 -17.69 | Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
17234.00 * 74.00 Horizontal

Average value:

Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o

(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)

4924.00 46.79 32.80 5.96 45.70 39.85 54.00 -14.15 Vertical
7386.00 43.19 36.40 6.93 45.80 40.72 54.00 -13.28 Vertical
9848.00 43.25 38.20 8.02 46.20 43.27 54.00 -10.73 Vertical
12310.00 * 54.00 Vertical
14772.00 * 54.00 Vertical
17234.00 * 54.00 Vertical
4924.00 46.85 32.80 5.96 45.70 39.91 54.00 -14.09 | Horizontal
7386.00 42.62 36.40 6.93 45.80 40.15 54.00 -13.85 | Horizontal
9848.00 41.86 38.20 8.02 46.20 41.88 54.00 -12.12 | Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal
17234.00 * 54.00 Horizontal

Remark:

1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 " means this data is the too weak instrument of signal is unable to test.
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| Test mode: | 80211n(HT40) |  Testchamnel | Lowest |
Peak value:
Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o
(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)

4844.00 54.15 32.10 5.96 45.50 46.71 74.00 -27.29 Vertical
7266.00 49.14 36.80 6.93 45.60 47.27 74.00 -26.73 Vertical
9688.00 50.86 38.10 8.02 46.20 50.78 74.00 -23.22 Vertical
12060.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4844.00 55.13 32.10 5.96 45.50 47.69 74.00 -26.31 | Horizontal
7266.00 48.77 36.80 6.93 45.60 46.90 74.00 -27.10 | Horizontal
9688.00 50.60 38.10 8.02 46.20 50.52 74.00 -23.48 | Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal

Average value:

Frequency Read Antenna Cable Preamp Level Limit Line Qvgr o

(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)

4844.00 43.23 32.10 5.96 45.50 35.79 54.00 -18.21 Vertical
7266.00 38.50 36.80 6.93 45.60 36.63 54.00 -17.37 Vertical
9688.00 39.82 38.10 8.02 46.20 39.74 54.00 -14.26 Vertical
12060.00 * 54.00 Vertical
14472.00 * 54.00 Vertical
16884.00 * 54.00 Vertical
4844.00 43.78 32.10 5.96 45.50 36.34 54.00 -17.66 | Horizontal
7266.00 39.47 36.80 6.93 45.60 37.60 54.00 -16.40 | Horizontal
9688.00 40.03 38.10 8.02 46.20 39.95 54.00 -14.05 | Horizontal
12060.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal

Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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| Test mode: | 80211n(HT40) |  Testchamnel | Middle |
Peak value:
Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o
(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)

4874.00 58.46 32.10 5.96 45.50 51.02 74.00 -22.98 Vertical
7311.00 53.72 36.60 6.93 45.60 51.65 74.00 -22.35 Vertical
9748.00 52.11 38.60 8.02 46.20 52.53 74.00 -21.47 Vertical
12185.00 * 74.00 Vertical
14622.00 * 74.00 Vertical
17059.00 * 74.00 Vertical
4874.00 56.31 32.10 5.96 45.50 48.87 74.00 -25.13 | Horizontal
7311.00 52.77 36.60 6.93 45.60 50.70 74.00 -23.30 | Horizontal
9748.00 53.00 38.60 8.02 46.20 53.42 74.00 -20.58 | Horizontal
12185.00 * 74.00 Horizontal
14622.00 * 74.00 Horizontal
17059.00 * 74.00 Horizontal

Average value:

Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o

(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)

4874.00 47.81 32.10 5.96 45.50 40.37 54.00 -13.63 Vertical
7311.00 43.06 36.60 6.93 45.60 40.99 54.00 -13.01 Vertical
9748.00 43.67 38.60 8.02 46.20 44.09 54.00 -9.91 Vertical
12185.00 * 54.00 Vertical
14622.00 * 54.00 Vertical
17059.00 * 54.00 Vertical
4874.00 47.72 32.10 5.96 45.50 40.28 54.00 -13.72 | Horizontal
7311.00 43.01 36.60 6.93 45.60 40.94 54.00 -13.06 | Horizontal
9748.00 44.31 38.60 8.02 46.20 44.73 54.00 -9.27 Horizontal
12185.00 * 54.00 Horizontal
14622.00 * 54.00 Horizontal
17059.00 * 54.00 Horizontal

Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. ¥ means this data is the too weak instrument of signal is unable to test.
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| Test mode: | 80211n(HT40) |  Testchamnel | Highest |
Peak value:
Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o
(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)

4904.00 53.51 32.80 5.96 45.70 46.57 74.00 -27.43 Vertical
7356.00 47.05 36.20 6.93 45.80 44.38 74.00 -29.62 Vertical
9808.00 48.67 38.40 8.02 46.20 48.89 74.00 -25.11 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4904.00 53.06 32.80 5.96 45.70 46.12 74.00 -27.88 | Horizontal
7356.00 46.93 36.20 6.93 45.80 44 .26 74.00 -29.74 | Horizontal
9808.00 47.74 38.40 8.02 46.20 47.96 74.00 -26.04 | Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
17234.00 * 74.00 Horizontal

Average value:

Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o

(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)

4904.00 42.61 32.80 5.96 45.70 35.67 54.00 -18.33 Vertical
7356.00 37.27 36.20 6.93 45.80 34.60 54.00 -19.40 Vertical
9808.00 39.32 38.40 8.02 46.20 39.54 54.00 -14.46 Vertical
12310.00 * 54.00 Vertical
14772.00 * 54.00 Vertical
17234.00 * 54.00 Vertical
4904.00 42.57 32.80 5.96 45.70 35.63 54.00 -18.37 | Horizontal
7356.00 36.88 36.20 6.93 45.80 34.21 54.00 -19.79 | Horizontal
9808.00 37.87 38.40 8.02 46.20 38.09 54.00 -15.91 | Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal
17234.00 * 54.00 Horizontal

Remark:

1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 " means this data is the too weak instrument of signal is unable to test.
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5. Test Setup Photo

Reference to the appendix | for details.

6. EUT Constructional Details

Reference to the appendix Il for details.
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